®

American Dryer Corp.

N/
T
E——
)
-

AD-30 /7 AD-50
Parts Manual
1987 thru 1991

American Dryer Corporation
88 Currant Road
Fall River, MA 02720-4781
Telephone: (508) 678-9000 / Fax: (508) 678-9447
E-malil: techsupport@amdry.com

ADC Part No. 450096



URL:mailto:techsupport@amdry.com

Retain ThisManual In A Safe Place For Future Reference

American Dryer Corporation products embody advanced concepts in engineering, design, and safety. If this product is
properly maintained, it will provide many years of safe, efficient, and trouble-free operation.

ONLY qualified technicians should service this equipment.

OBSERVEALL SAFETY PRECAUTIONS displayed on the equipment or specified intheinstallation manual included with
thedryer.

Thefollowing “FOR YOUR SAFETY” caution must be posted near the dryer in a prominent location.

FOR YOUR SAFETY POUR VOTRE SECURITE
Do not store or use gasoline or Ne pas entreposer ni utiliser d essence
other flammable vapors or liquids ni d’ autres vapeurs ou liquides
in the vicinity of thisor any other inflammables dans le voisinage de cet
appliance. appareil ou de yout autre appareil.

We havetried to make this manual as complete as possible and hope you will find it useful. ADC reservestheright to make
changes from time to time, without notice or obligation, in prices, specifications, colors, and material, and to change or
discontinue models.

| mportant

For your convenience, log the following information:

DATE OF PURCHASE MODEL NO.

RESELLER'SNAME

Serial Number (s)

Replacement parts can be obtained from your reseller or the ADC factory. When ordering replacement partsfrom thefactory,
you can FAX your order to ADC at (508) 678-9447 or telephone your order directly to the ADC Parts Department at (508)
678-9000. Please specify thedryer model number and serial number in addition to the description and part number, so that
your order is processed accurately and promptly.

Theillustrations on thefoll owing pages may not depict your particular dryer exactly. Theillustrationsare acomposite of the
various dryer models. Be sure to check the descriptions of the parts thoroughly before ordering.

“IMPORTANT NOTE TO PURCHASER”

Information must be obtained from your loca gas supplier on theingructions
to befollowed if the user smdlsgas. Theseingructions must be posted in a
prominent location near the dryer.




Table of Contents

AD-30 High Security Control DOOr ASSEMDIY ........ccieiieieiieseeie st st e sae e te e sreeee e 4
AD-50 High Security Control DOOF ASSEMDIY ........coiiiiiiiiiniesieeieeeee s 5
Phase 3 OPL Microprocessor Control Panel ASSEMDIY .......coviiiiiiiiireneseseeee e 6,7
Phase 3 OPL Microprocessor Control BoX ASSEMDIY ..o 8,9
Phase 4 OPL Non-Reversing Microprocessor Control Panel Assembly ........oooevieeiiiiincieeee, 10
Phase 4 OPL Non-Reversing Microprocessor Control BoX ASSEMBDIY .......ccovviireninieeiieeee e 1
Phase 4 OPL Reversing Microprocessor Control Panel ASSEmMDIY .........ooevieiiieniine e 12
Phase 4 OPL Reversang Microprocessor Control BoX ASSEMBDIY .......eeevveiiiececcc e 13
Phase 4 Single Coin Microprocessor Control Pand ASSEMDIY .......oocveeviiiiiccec e 14
Phase 4 Single Coin Microprocessor Control Box ASSEMDIY ........cccvveeiiieieccceece e 15
Phase 4 Dua Coin Microprocessor Control Panel ASSEMDIY .......c.coovvieeiieieieseee e 16
Phase 4 Dua Coin Microprocessor Control BoX ASSEMBIY .......ocvveivviiiicceceseee e 17
Phase 4.1 Single Coin Microprocessor Control Panel ASSEMBIY .......ocevvveiecececce e 18
Phase 4.1 Single Coin Microprocessor Control Box ASSEMBIY ..o 19
Phase 4.1 Dud Coin Microprocessor Control Pangl Assembly ..o 20
Phase 4.1 Dud Coin Microprocessor Control BoX ASSEMDIY ........ooiiiiinininereeeeeee e 21
Dua Timer Control Panel ASSEMBDIY .....ooueiiiieeee et 22,23
Dua Timer Control BOX ASSEMDIY .......oiiiiieieeiistiesie et see s e sseeneesneennens 24, 25
Non-Microprocessor Coin Meter Control Panel ASSEMDIY ........oceeiiriiiiiiineee e 26, 27
Non-Microprocessor Coin Meter Control BoX ASSEMbBIY ......ccvevviieiiicicce e 28, 29
AD-30/AD-50 Coin Vault ASSEMDIY ....c.oviiiiece e e 30
AD-30 Slide Meter Case ASSEMDIY .....c.viiieiecie ettt a e s esreenesnnenneas 31
AD-30 Slide Meter Control Box Assembly

For Models Mfd. with Globar® Ignition ONLY ......ccoooieiiiieceece e 32
AD-30 Slide Meter Control Box Assembly

For Models Mfd. with Direct Spark I1gnition (DSI) ONLY ......oocoiiiinirinireesese e 33
AD-30/AD-50 Main Door Assembly

For Door Magnet TYPEMOAEISONLY ...t 34
AD-30 Front Panel Assembly

For Door Magnet TYPEMOUEISONLY ...t 35
AD-30/AD-50 Main Door Assembly

For Door Latch TYPeMOAEISONLY ....ocviiiieciie ettt st 36
AD-50 Front Pand Assembly

For Door Magnet TYPEMOTEISONLY .....oeiiiiieiece ettt nne s 37
AD-30 Front Panel Assembly

For Door Latch TYPE MOUEISONLY .....oooiiciiciieiie et te e e ae e e e sneeeesnee e 38



AD-50 Front Pand Assembly

For Door Latch TYPe MOUEISONLY ......ociiiiecieesie ettt re e sneenne s 39
Plunger Type Main Door SWItCh ASSEMDIY .........cocuiiiiie e 40
New Style (N.S.) SeriesMain Door SWitch ASSEmbBIY .......covveiicicece e 41
AD-30 Basket (Tumbler)/Support Assemblies

For ModelsMfd. with Non-Tapered RIDSONLY .....oovoiiiiiceerece e 42
AD-50 Basket (Tumbler)/Support Assemblies

For Models Mfd. with Non-Tapered RIDSONLY ....oooiiiiiiiieeseeeeee e 43
AD-50 Basket (Tumbler)/Support Assemblies

For ModelsMfd. with Tapered RIDSONLY .......ooiiiiiiiieere e 44
AD-30 Drop Lint DOOr ASSEMDIY .......oiiiiiieiieeie sttt sttt e b ee e e sneeeesneennens 45
AD-50 Drop Lint DOOr ASSEMDIY ....c.ueiiiiiiisiieie ettt sae et sne e e 46, 47
AD-30 Lint Trap ASSEMDIY ...ttt e et e e e e re e s reesnteesaeeenreenneeas 438
AD-50 Lint Trap ASSEMDIY .....oeeieiieciece ettt ettt e e esaeese e e e sseenesaeesneennesnnensens 49
AD-30 Basket (Tumbler) Bearing ASSEMDIY .......ocueeiiieieceece ettt e 50, 51
AD-50 Basket (Tumbler) Bearing ASSEMDIY .......ocueeiiieeceece et 52, 53
AD-30/AD-50 Idler BEaring ASSEMDIY ......cocueeiiiiesie et ee st ae e sne e 54,55
AD-30 Non-Reversing Totaly Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Non-Tapered RiDS ONLY ......ccooeeivnieenieie e 56, 57
AD-50 Non-Reversing Totaly Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Non-Tapered RIDS ONLY ......ccovieiiiieeniee e 58, 59
AD-50 Reversing Totdly Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Non-Tapered RIDS ONLY ......ccoiiiiiiiininie e 60, 61
AD-50 Non-Reverang Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Tapered RIDS ONLY .......cooiiiiiiiiiiiccecsee et 62, 63
AD-50 Reversing Totdly Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Tapered RIDSONLY .......ccvooiiieiice e 64, 65
SENSOr Bracket ASSEMDIIES ......ccueiiiiiiieie ettt bbb 66, 67
ADG-30 Standard Non-Hi/Lo Burner Assembly

For Models Mfd. with Globar® Ignition ONLY ......cccooeeiieiieiese e 68, 69
ADG-50 Standard Non-Hi/Lo Burner Assembly

For Models Mfd. with Globar® Ignition ONLY .......ccooieiieiiiieseee e 70, 71
ADG-30/ADG-50 Hi/Lo Computerized Burner Assembly

For Models Mfd. with Globar® Ignition ONLY ......ccooieiiriiieereee e 72,73
ADG-30/ADG-50 Direct Spark Ignition (DSl) Burner Assembly

For ModelsMfd. with Direct Spark Ignition (DSI) ONLY ......ccoviiiiiiiinieneeneee e 74,75

ADE-30/ADE-50 Electric Oven Assembly
For Models Mfd. asof November 12, 1990 ........ooo oo e et eee e e e e e ee e 76, 77



ADE-30/ADE-50 Electric Oven Assembly

For Models Mfd. prior to November 12, 1990..........ccceieeieieeii e 78,79
ADG-30/ADG-50 Sail Switch/Hi-Limit Assemblies

For Globar® Modédsand Direct Spark Ignition (DSI) ModelSONLY .....c.ccocevveieveeveeieseenens 80
ADG-30/ADG-50 Replacement Coils For 3/8” Non-Hi/Lo Gas Vave

For Globar® Ignition MOAEISONLY ....c..ooiiiieciesie et s ne s 81
ADG-30/ADG-50 Replacement Coils For 3/8" Hi/Lo Gas Vave

For Globar® Ignition MOJEISONLY .......ooiiiiiiiierieneeeee st 82
Microprocessor Reversing Rear Control Box Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith Telemecanique Relays .................. 83
Dud Timer Reversng Rear Control Box Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith Telemecanique Relays.................. 84

Microprocessor Reversing Rear Control Box Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith Dunco (Struthers-Dunn) Relays ... 85
Dud Timer Reverang Rear Control Box Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith Dunco (Struthers-Dunn) Relays ... 86
3-Phase (30) Motor, Electric Relay Pand Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith FurnasRelays ........cccccecvevveeenens 87
3-Phase (30) Motor, Electric Relay Pand Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith Telemecanique Relays .................. 88
Control/Heat Step Down Transformer

For Globar® Modédsand High Pressure Motorized Steam Valve ModelSONLY ................... 89
ADS-30 Steam Coil Damper ASSEMDIY ......oouiiiiiieeeesie et 90, 91
ADS-50 Steam Coil Damper ASSEMDIY ......oouiiieiieseeesee ettt sre e 92,93
ADS-30/ADS-50 Steam Coail/Vave Assembly

For Motorized Type and Solenoid Type MOAEISONLY ......ooeeiiiiiieiieieceeeeece e 94
AD-30/AD-50 Outer Top/Back Guard ASSEMDIIES ........c.eciviiieiieciecee e 95
ADG-30/ADG-50 Heat Reclaimer ASSEMDIY ..ot s 96
GG P2 Y207 o I 1 1 o S 97
Microprocessor CoiN ACCEPIOIS LISNG ...ovveeveeeerieieeeeseesieeeestee e see e esee e s e e e e esee e sneeneesneeneeeneesnes 98
Coin Meter REPIECEMENT PAITS .......ccuiieiiiiiieiieee ettt s b e 99
ADG-30/ADG-50 Globar® Burner Assembly SPECITICAIONS .........coververeninieeeeeee e 100
ADG-30/ADG-50 Direct Spark Ignition (DSl) Burner Assembly Specifications...........coccvevererenennees 101
ADE-30/ADE-50 Electric Oven Component Application Charts

For Models Mfd. asof November 12, 1990 ........ccoceiiiieninie e 102
ADE-30/ADE-50 Electric Oven Component Application Charts

For Models Mfd. prior to November 12, 1990.........ccccoeeiiiiiiecieecee et 103

AdAIIONA PATSAVAIANIE ... et e e e et e e e e e e e e e et e e e e e e eesaeneeeeaneeeaans 104



AD-30 High Security Control Door Assembly

~

Illus. No. Part No. Oty. Description
1 160015 1 High Security MK-100 Lock Assembly with Key
(for coin models Only)
160017 1 Specid Dummy Lock ONLY
(for non-coin models Only)
160104 1 MK-100 Key ONLY
2 160016 1 Lock Cam ONLY
3 881053 1 ADC Logo with Tepe
870011 1 Double Sided Tape Kit
4 800023* 1 AD-30 High Security Control Door Assembly without Lock
(includesiillus. nos. 4 through 7)
800140 1 AD-30 Stainless Steel High Security Control Door Assembly without Lock
(includes illus. nos. 4 through 7)
5 180200 1 AD-30 Top Gray Trim Strip with Lock Hole
6 102307 3 Trim Bumper Gasket (sold by the foot)
7 150201 5 #10-32 x 1/4” Phillips Pan Head TEK Screw
8 150309 4 #10-16 x 1/2" Hex Head TEK Crimptite Screw
9 102600 1 Control Door Rod Support Catch
10 102601 1 Control Door Rod Retainer Clip
1n 102502 1 Control Door Support Rod

*  Specify color when ordering.

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



AD-50 High Security Control Door Assembly )

> | {
C
& .7
Illus. No. Part No. Qty. Description
1 160015 1 High Security MK-100 Lock Assembly with Key
(for coin models Only)
160017 1 Special Dummy Lock ONLY

(for non-coin models Only)

160104 1 MK-100 Key ONLY
2 160032 1 Lock Cam ONLY
3 881053 1 ADC Logo with Tape
870011 1 Double Sided Tape Kit
4 800022* 1 AD-50 High Security Control Door Assembly without Lock
(includes illus. nos. 4 through 7)
5 180201 1 AD-50 Top Gray Trim Strip with Lock Hole
6 102307 3 Trim Bumper Gasket (sold by the foot)
7 150201 5 #10-32 x 1/4” Phillips Pan Head TEK Screw
8 150309 4 #10-16 x 1/2" Hex Head TEK Crimptite Screw
9 102600 1 Control Door Rod Support Catch
10 102601 1 Control Door Rod Retainer Clip
1n 102502 1 Control Door Support Rod

*  Specify color when ordering.
Telephone: (508) 678-9000 Fax: (508) 678-9447




6 Phase 3 OPL Microprocessor Control Panel Assembly

/)

(N
BT
e
B
LI

MANO175

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 3 OPL Microprocessor Control Panel Assembly 7

Illus. No. Part No. Qty. Description

1 112535 1 OPL English Keyboard Label Assembly
112276 1 OPL Stick-On Labels
(English Only) ... Not Illustrated
112275 1 OPL Stick-On Labels
(Spanish, Italian, and Hebrew) ... Not Illustrated
112277 1 3 Language OPL Stick-On Labels
(English, Spanish, and Hebrew) ... Not Illustrated
112278 1 5 Language OPL Stick-On Labels
(Italian, Dutch, French, German, and Chinese) ... Not Illustrated
2 800057 1 Microprocessor Controller (computer) Control Panel ONLY
800164 1 Microprocessor Controller (computer) Control Panel ONLY
with Battery Bracket
800161 1 Phase 3 OPL Non-Reversing Control Panel Assembly Complete
(includesillus. nos. 1 through 5)
800163 1 Phase 3 OPL Non-Reversing Control Panel Assembly Complete
with Battery Option

(includesillus. nos. 1 through 5)

865088* 1 Phase 3 OPL Reversing Control Panel Assembly Complete
(includesillus. nos. 1 through 5)

865089* 1 Phase 3 OPL Reversing Control Pand Assembly Complete

with Battery Option
(includesillus. nos. 1 through 5)
3 137092 1 Phase 3 OPL Non-Reversing Microprocessor Controller (computer) ONLY
137093 1 Phase 3 OPL Non-Reversing Microprocessor Controller (computer)
ONLY with Battery Clip
13704 1 Phase 3 OPL Reversing Microprocessor Controller (computer) ONLY
137095 1 Phase 3 OPL Reversing Microprocessor Controller (computer) ONLY
with Battery Clip
4 152001 4 #8-32 Hex Nut
5 882541 1 Spring Turn Latch Assembly

*  Used on dryer models with reversing option ONLY .

IMPORTANT: Check label on computer chip to verify correct part number of microprocessor controller
(computer).

NOTE: OPL microprocessor controllers (computers) listed are suitable for AL L voltage gpplications.

Telephone: (508) 678-9000 Fax: (508) 678-9447



Phase 3 OPL Microprocessor Control Box Assembly

MANQ306

’/-

V8
VA

/ =\\¥ 1) /

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



Phase 3 OPL Microprocessor Control Box Assembly 9

Illus. No. Part No. Qty. Description

1 137021 * Microprocessor Socket ONLY
122800 1 Microprocessor (female) Pin Extraction Tool
2 137020 1 15-Pin Microprocessor Connector ONLY
3 150315 1 #6 x 3/8” Phillips Pan Head Screw
4 137022 1 15-Fin Strain Relief ONLY
5 137013 o Nylon Standoff
6 e 1 Arc Suppressor (A.S.) Relay Board
(refer to Relay Board Listing on page 97)
137061 1 Arc Suppressor (A.S.) Board ONLY without Relays
7 131916 K P.C.B. (electromechanical) Relay ONLY
(for 120 volt models Only)
131930 il P.C.B. (electromechanical) Relay ONLY
(for 208/230 volt models Only)
8 140150 1 Diode Logic Board (for gas models Only)
136052 ok 4-Amp Fuse ONLY
10 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
1n 131030 1 Steam Vave Relay
(for high pressure steam models Only)
For 120 Volt Modds ONLY
131031 1 Steam Valve Relay
(for high pressure steam models Only)
For 208/230 Volt Models ONLY
12 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
13 120709 1 8-Postion Termina Strip
14 151000 2 #6-32 Pal Nut

*  Quantity required is 13 or 15 required.
** - Quantity required is 4 or 8 required.
*** Quantity required is 1 or 2 required.

Telephone: (508) 678-9000 Fax: (508) 678-9447



10 Phase 4 OPL Non-Reversing Microprocessor Control Panel Assembly

7/

(A
FEEE
EOER
BEEE
(T

X
-
e

Illus. No. Part No. Qty. Description

MANG175

1 112535 1 OPL English Keyboard Label Assembly
112276 1 OPL Stick-On Labels
(English Only) ... Not Illustrated
112275 1 OPL Stick-On Labels
(Spanish, Italian, and Hebrew) ... Not Illustrated
112277 1 3 Language OPL Stick-On Labels
(English, Spanish, and Hebrew) ... Not Illustrated
112278 1 5 Language OPL Stick-On Labels

(Italian, Dutch, French, German, and Chinese) ... Not Illustrated

2 800057 1 Microprocessor Controller (computer) Control Panel ONLY
800164 1 Microprocessor Controller (computer) Control Panel ONLY
with Battery Bracket
800171 1 Phase 4 OPL Non-Reversing Control Panel Assembly Complete
(includesiillus. nos. 1 through 5)
865095 1 Phase 4 OPL Non-Reversing Control Panel Assembly Complete
with Battery Option
(includesillus. nos. 1 through 5)
3 137125 1 Phase 4 OPL Non-Reversing Microprocessor Controller (computer)
ONLY
137126 1 Phase 4 OPL Non-Reversing Microprocessor Controller (computer)
ONLY with Battery Clip
4 152001 4 #8-32 Hex Nut
5 882541 1 Spring Turn Latch Assembly

IMPORTANT: Check label on computer chip to verify correct part number of microprocessor controller
(computer).

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 4 OPL Non-Reversing Microprocessor Control Box Assembly 11

Microprocessor Socket ONLY
Microprocessor (female) Pin Extraction Tool
15-Pin Microprocessor Connector ONLY

#6 x 3/8” Phillips Pan Head Screw

15-Fin Strain Relief ONLY

Solid State Relay (SSR) Board

(refer to Relay Board Listing on page 97)

Arc Suppressor (A.S.) Board ONLY without Relays

P.C.B. (electromechanical) Relay ONLY (for 120 volt models Only)
P.C.B. (dectromechanical) Relay ONLY (for 208/230 volt models Only)
1/2-Amp (do blo) Fuse ONLY

4-Amp Fuse ONLY

#10-16 x 1/2" Hex Washer TEK Screw

Direct Spark Ignition (DSI) 24 VAC Transformer

(for gas models with Direct Spark Ignition [DSI] Only)

#10-16 x 1/2" Hex Head TEK Crimptite Screw

Steam Valve Relay (for high pressure steam models Only)

For 120 Volt Models ONLY

Steam Vave Relay (for high pressure steam models Only)

For 208/230 Volt Models ONLY

#6-32 x 1" Phillips Round Head Machine Screw

30-Position Terminal Block

1/2-Amp (do blo) Fuse ONLY
#8-18 x 7/16” Phillips Pan Head TEK Screw
Fuse Block/Strip ONLY

Illus. No. Part No. Qty. Description
1 137021 12
122800 1
2 137020 1
3 150315 1
4 137022 1
5 137013 4 Nylon Standoff
6 @ - 1
137061 1
131916 1
131930 1
7 136057 *
136052 *
8 150300 2
9 141403 1
10 150309 2
1n 131030 1
131031 1
12 150002 2
13 120715 1
14 151000 2 #6-32 Pal Nut
15 136057 *
16 150301 *
17 136008 *
*  Asrequired.

Telephone: (508) 678-9000

Fax: (508) 678-9447



12 Phase 4 OPL Reversing Microprocessor Control Panel Assembly

MAND173

Illus. No. Part No. Qty. Description

1 112535 1 OPL English Keyboard Label Assembly
112276 1 OPL Stick-On Labels
(English Only) ... Not Ilustrated
112275 1 OPL Stick-On Labels
(Spanish, Italian, and Hebrew) ... Not Illustrated
112277 1 3 Language OPL Stick-On Labels
(English, Spanish, and Hebrew) ... Not Illustrated
112278 1 5 Language OPL Stick-On Labels
(Italian, Dutch, French, German, and Chinese) ... Not Illustrated
2 800057 1 Microprocessor Controller (computer) Control Panel ONLY
800164 1 Microprocessor Controller (computer) Control Panel ONLY
with Battery Bracket
865092 1 Phase 4 OPL Reversing Control Pand Assembly Complete
(includesillus. nos. 1 through 5)
865096 1 Phase 4 OPL Reversing Control Panel Assembly Complete
with Battery Option

(includesillus. nos. 1 through 5)

3 137127 1 Phase 4 OPL Reversing Microprocessor Controller (computer) ONLY
137128 1 Phase 4 OPL Reversing Microprocessor Controller (computer) ONLY
with Battery Clip
4 152001 4 #8-32 Hex Nut
5 882541 1 Spring Turn Latch Assembly

IMPORTANT: Check label on computer chip to verify correct part number for microprocessor controller
(computer).

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 4 OPL Reversing Microprocessor Control Box Assembly 13

Illus. No. Part No. Oty. Description

1 137021 12 Microprocessor Socket ONLY
122800 1 Microprocessor (female) Pin Extraction Tool
2 137020 1 15-Pin Microprocessor Connector ONLY
3 150315 1 #6 x 3/8" Phillips Pan Head Screw
4 137022 1 15-Pin Strain Relief ONLY
5 137013 4 Nylon Standoff
6 - 1 Solid State Relay (SSR) Board
(refer to Relay Board Listing on page 97)
137061 1 Arc Suppressor (A.S.) Board ONLY without Relays
131930 1 P.C.B. (dlectromechanical) Relay ONLY (for 220 volt models Only)
7 136057 * 1/2-Amp (do blo) Fuse ONLY
136052 * 4-Amp Fuse ONLY
8 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
9 141403 1 Direct Spark Ignition (DSI) 24 VAC Transformer
(for gas models with Direct Spark Ignition [DSI] Only)
10 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
1 131030 1 Steam Vave Relay (for high pressure steam models Only)
For 120 Volt Modds ONLY
12 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
13 120715 1 30-Position Terminal Block
14 151000 2 #6-32 Pal Nut
15 136057 * 1/2-Amp (do blo) Fuse ONLY
16 150301 * #8-18 x 7/16” Phillips Pan Head TEK Screw
17 136008 * Fuse Block/Strip ONLY
*  Asrequired.

Telephone: (508) 678-9000 Fax: (508) 678-9447



14 Phase 4 Sngle Coin Microprocessor Control Panel Assembly

({ gY )
\\ -
\\ - e
<IN \\ ///
_ N
(3) ] 7
NG e i‘r\/\ \\\\\\ ///
(/;I\) \\\\\y/L B /’LK§§\\;{ \\\\\\<\/\\\\
{ 7N e e O
\\ P e /\\/\/:\ :: /\\/\\/:Q \\<\:§j%
\ - SN Sy,
N /’/ ﬁj N P'ﬂ jli
'\\\\ NN 'ﬁlhl I|
N 2 NG
O et | 7 N
SKi== 5 N N
N S //// | | \\\\
o7 N ! 2\ N\ o~
\\\\ I \\/: :'g)
TICRTA 2/V/EG \‘J {3)
[llus. No. Part No. Qty. Description
1 112526 1 Coin Keyboard Label Assembly
2 800088 1 Phase 4 Coin Control Panel Assembly
(includesillus. nos. 1, 2, 4, 5, and 6)
800168 1 Phase 4 Coin Control Panel Assembly with Battery Option
(includesillus. nos. 1, 2, 4, 5, and 6)
800040 1 Coin Control Panel ONLY
800039 1 Coin Control Panel ONLY with Battery Bracket
3 150415 1 #10-16 x 1/2" Phillips Round Head Crimptite Screw
4 137110 1 Phase 4 Coin Microprocessor Controller (computer) ONLY
137115 1 Phase 4 Coin Microprocessor Controller (computer) ONLY
with Battery Clip
5 152001 4 #8-32 Hex Nut
6 153012 4 #8 Star Washer
7 - 1 Microprocessor Single Coin Acceptor with Optical Switch
(refer to Microprocessor Coin AcceptorsListing on page 98)
8 137056 1 Optic Switch ONLY
9 137023 1 Optic Switch Connector ONLY
10 137021 3 Microprocessor Socket ONLY
865050 1 Single Coin Optical Switch Harness
- 122800 1 Microprocessor (female) Pin Extraction Tool

IMPORTANT: Check labda on computer chip to verify correct part number for microprocessor controller
(computer).

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 4 Sngle Coin Microprocessor Control Box Assembly 15

MANQ283

Illus. No. Part No. Qty.

Description

1 137020 1
2 137021 14
122800 1
3 150315 1
4 137022 1
5 137013 4
6 - 1
137061 1
7 131916 *
131930 *
8 136052 *
9 150309 2
10 131030 1
131031 1
n 150002 2
12 120709 1
13 151000 2

*  Quantity required is 1 or 2.

15-Pin Microprocessor Connector ONLY

Microprocessor Socket ONLY

Microprocessor (female) Pin Extraction Tool

#6 x 3/8” Phillips Pan Head Screw

15-Pin Strain Relief ONLY

Nylon Standoff

Arc Suppressor (A.S.) Relay Board

(refer to Relay Board Listing on page 97)

Arc Suppressor (A.S.) Board ONLY without Relays

P.C.B. (electromechanical) Relay ONLY (for 120 volt models Only)
P.C.B. (electromechanical) Relay ONLY (for 208/230 volt models Only)
4-Amp Fuse ONLY

#10-16 x 1/2" Hex Head TEK Crimptite Screw

Steam Valve Relay (for high pressure steam models Only)

For 120 Volt Modds ONLY

Steam Valve Relay (for high pressure steam models Only)

For 208/230 Volt Modds ONLY

#6-32 x 1" Phillips Round Head Machine Screw

8-Pogtion Termind Strip

#6-32 Pal Nut

Telephone: (508) 678-9000

Fax: (508) 678-9447



16 Phase 4 Dual Coin Microprocessor Control Panel Assembly

&Y
~ IS
(L= AN
WRY \\\ﬁ\iff
|
P i@ I ®
= i ||I >\/\‘ﬁ\| N /
(2) e LA /
T e ,/{' Qi /
\\ // // \1\}&\%\ II) //
\ e e (\‘J\R‘n' h\' =0
- \\ //// /// i‘t\&\e\i\r bi\L I// e
3 a7 g ANSUE
\\\\ A JI;\\\\/\\\ ///// | //
N - \\\\ \\\&/ 7
> ~, </\' H' \\\; 1§<\fﬁ// :% /&_/ /l
e - She \\\Q\a\ Al Ry’ /
/// /5\/ F§§\ \\\ - \q I/
P - \\\ | \Q\/ﬁ N \ I\ ~A
N i /// \\ | /zu\§§\ \\\ \/]’?" (6)
N /// ﬁh\ -~ n \\\\\ h A —
R 7 S Al <
o R
N 2 N UM NP
NS j I Sso @ II 18)
NORY === | I ~EKD =
,\\\W\.\I -———l | h\\ NS |I
N =AY P N ~J
\\b\\\\] I| //// II \\\\
~ T I S
N -~ ~ | S
N e \\\ Il e
N -~ ~. |
\‘\\/// \\jj “’<\\
| \ Nan
\ \ G0)
0 MANDZ76 A
L 3)
Illus. No. Part No. Oty. Description
1 112526 1 Coin Keyboard Label Assembly
2 800088 1 Phase 4 Coin Control Panel Assembly
(includesillus. nos. 1, 2, 4, 5, and 6)
800168 1 Phase 4 Coin Control Panel Assembly with Battery Option
(includesillus. nos. 1, 2, 4, 5, and 6)
800040 1 Coin Control Pandl ONLY
800039 1 Coin Control Panel ONLY with Battery Bracket
3 150309 1 #10-16 x 1/2" Hex Head TEK Crimptite Screw
4 137110 1 Phase 4 Coin Microprocessor Controller (computer) ONLY
137115 1 Phase 4 Coin Microprocessor Controller (computer) ONLY
with Battery Clip
5 152001 2 #8-32 Hex Nut
6 153012 2 #8 Star Washer
7T e 1 Microprocessor Dua Coin Acceptor with Optical Switch
(refer to Microprocessor Coin AcceptorsListing on page 98)
8 137056 1 Optic Switch ONLY
9 137023 1 Optic Switch Connector ONLY
10 137021 3 Microprocessor Socket ONLY
865050 1 Single Coin Optical Switch Harness
122800 1 Microprocessor (femal€) Pin Extraction Tool

IMPORTANT: Check labda on computer chip to verify correct part number for microprocessor controller
(computer).

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 4 Dual Coin Microprocessor Control Box Assembly 17

15-Pin Microprocessor Connector ONLY
Microprocessor Socket ONLY
Microprocessor (female) Pin Extraction Tool
#6 x 3/8” Phillips Pan Head Screw

15-Pin Strain Relief ONLY

Arc Suppressor (A.S.) Relay Board

(refer to Relay Board Listing on page 97)

Arc Suppressor (A.S.) Board ONLY without Relays

P.C.B. (electromechanical) Relay ONLY (for 120 volt models Only)
P.C.B. (electromechanical) Relay ONLY (for 208/230 volt models Only)
4-Amp Fuse ONLY

#10-16 x 1/2" Hex Head TEK Crimptite Screw

Steam Valve Relay (for high pressure steam models Only)

For 120 Volt Models ONLY

Steam Valve Relay (for high pressure steam models Only)

For 208/230 Volt Modds ONLY

#6-32 x 1" Phillips Round Head Machine Screw

8-Pogtion Termind Strip

Illus. No. Part No. Qty. Description
1 137020 1
2 137021 15
122800 1
3 150315 1
4 137022 1
5 137013 4 Nylon Standoff
6 @ - 1
137061 1
7 131916 *
131930 *
8 136052 *
9 150309 2
10 131030 1
131031 1
1 150002 2
12 120709 1
13 151000 2 #6-32 Pal Nut

*  Quantity required is 1 or 2.

Telephone: (508) 678-9000

Fax: (508) 678-9447



18

Phase 4.1 Sngle Coin Microprocessor Control Panel Assembly

~
~
~.
~.
~.
~.
~.
~~
~.

\ P e \\
\\ _ - /// \\ \\\;\j\\\"\%\ /I
\ P SR EY
- \\ //// _ - b‘:\\\é}\:]\k\u\th //j(& ///
N NS
(3) TN N e (7) e ¢
~'N rr\ NS e
\\\ |L /Lk/\\\ \\\\\ e - // \\
@ NN XY £ \
NG > oS NN N \
1 P - - //// e \\\\\&// \V_\
\\ //// /\/\/\ \)\Q\ \\% \\ I\\ (é/]
\\ //// /// \\\ _/// \QQk\ \5/ Iﬁl\
NG rd w ol
L/>\\ /// q I\ |I‘q |I -~
'\\\\ /// mlL‘ II MANSS40
N - NG B MANSS
RN
N === el S~
NG L ! N d
\\\ /// \\\ I _ \\
N S~ v \ o~
e i \\A )
TOORTA 2V \\J {:.-)
Illus. No. Part No. Oty. Description
1 112526 1 Coin Keyboard Labd Assembly
2 865098 1 Phase 4.1 Coin Control Panel Assembly
(includesillus. nos. 1, 2, 4, 5, and 6)
865099 1 Phase 4.1 Coin Control Panel Assembly with Battery Option
(includesillus. nos. 1, 2, 4, 5, and 6)
800040 1 Coin Control Pandl ONLY
800039 1 Coin Control Panel ONLY with Battery Bracket
3 150415 1 #10-16 x 1/2" Phillips Round Head Crimptite Screw
4 137130 1 Phase 4.1 Coin Microprocessor Controller (computer) ONLY
137131 1 Phase 4.1 Coin Microprocessor Controller (computer) ONLY
with Battery Clip
5 152001 4 #8-32 Hex Nut
6 153012 4 #8 Star Washer
7T e 1 Microprocessor Single Coin Acceptor with Optical Switch
(refer to Microprocessor Coin AcceptorsListing on page 98)
8 137056 1 Optic Switch ONLY
9 137023 1 Optic Switch Connector ONLY
10 137021 3 Microprocessor Socket ONLY
865050 1 Single Coin Optical Switch Harness
122800 1 Microprocessor (femal€) Pin Extraction Tool

IMPORTANT: Check labda on computer chip to verify correct part number for microprocessor controller
(computer).

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 4.1 Sngle Coin Microprocessor Control Box Assembly 19

MANJ755

Microprocessor Socket ONLY
Microprocessor (female) Pin Extraction Tool
15-Pin Microprocessor Connector ONLY

#6 x 3/8” Phillips Pan Head Screw

15-Fin Strain Relief ONLY

Arc Suppressor (A.S.) Relay Board

(refer to Relay Board Listing on page 97)

Arc Suppressor (A.S.) Board ONLY without Relays

P.C.B. (electromechanical) Relay ONLY (for 120 volt models Only)
P.C.B. (dectromechanical) Relay ONLY (for 208/230 volt models Only)
1/2-Amp (do blo) Fuse ONLY

4-Amp Fuse ONLY

#10-16 x 1/2" Hex Washer TEK Screw

Direct Spark Ignition (DSI) 24 VAC Transformer

(for gas models with Direct Spark Ignition [DSI] Only)

#10-16 x 1/2" Hex Head TEK Crimptite Screw

Steam Valve Relay (for high pressure steam models Only)

For 120 Volt Models ONLY

Steam Vave Relay (for high pressure steam models Only)

For 208/230 Volt Models ONLY

#6-32 x 1" Phillips Round Head Machine Screw

30-Position Terminal Block

1/2-Amp (do blo) Fuse ONLY
#8-18 x 7/16” Phillips Pan Head TEK Screw
Fuse Block/Strip ONLY

Illus. No. Part No. Qty. Description
1 137021 12
122800 1
2 137020 1
3 150315 1
4 137022 1
5 137013 4 Nylon Standoff
6 @ - 1
137061 1
131916 1
131930 1
7 136057 *
136052 *
8 150300 2
9 141403 1
10 150309 2
1n 131030 1
131031 1
12 150002 2
13 120715 1
14 151000 2 #6-32 Pal Nut
15 136057 *
16 150301 *
17 136008 *
*  Asrequired.

Telephone: (508) 678-9000

Fax: (508) 678-9447



20 Phase 4.1 Dual Coin Microprocessor Control Panel Assembly

)
\
\
\
\
\
___\ a— —
Az
72, . X757 7)
yZ —_/_/:— /‘A/ // /
iy =/
=/
)

(:‘f%) 7 III/’HL A |‘\\\u
\ 7 NN/
\\\ ///// ///// EI(\J‘% J)I NI \u\ﬂii '):_\ /// )
(_7) ’\\\\Q\l\ ///// et - A §\ﬁig\\\]m I /)@/ -
:__",\ \QQV// /// <~ i
\\\\\ ﬁ //"\:\:QQQQ\K//// . - /
\\\/<\5+ \\\:; \\Qtsgz,@ - /5"’ I/I
TN RN 2 % /
P e /4V/ «\\\ I \\§§ v\a\\\\ A\ ] A
e S /;’\Q \\:\vr?'l/ O
[qu\\\\:j\\/ g Lgégdq N ﬂ‘ljli ) \\\
SSNS == U e N
RS == | P N ~~J
) | I
~ ~ //k\\ i } \\\\
\\\\\ ////// \\\\ I I SN
o U \ 29 -
| \ 50
(D MANOZ76 A
~ 8)
Illus. No. Part No. Oty. Description
1 112526 1 Coin Keyboard Labd Assembly
2 865098 1 Phase 4.1 Coin Control Pand Assembly
(includesillus. nos. 1, 2, 4, 5, and 6)
865099 1 Phase 4.1 Coin Control Panel Assembly with Battery Option
(includesillus. nos. 1, 2, 4, 5, and 6)
800040 1 Coin Control Pandl ONLY
800039 1 Coin Control Panel ONLY with Battery Bracket
3 150309 1 #10-16 x 1/2" Hex Head TEK Crimptite Screw
4 137130 1 Phase 4.1 Coin Microprocessor Controller (computer) ONLY
137131 1 Phase 4.1 Coin Microprocessor Controller (computer) ONLY
with Battery Clip
5 152001 2 #8-32 Hex Nut
6 153012 2 #8 Star Washer
7T e 1 Microprocessor Dua Coin Acceptor with Optical Switch
(refer to Microprocessor Coin AcceptorsListing on page 98)
8 137056 1 Optic Switch ONLY
9 137023 1 Optic Switch Connector ONLY
10 137021 3 Microprocessor Socket ONLY
865051 1 Dual Coin Optical Switch Harness
122800 1 Microprocessor (femal€) Pin Extraction Tool

IMPORTANT: Check labda on computer chip to verify correct part number for microprocessor controller
(computer).

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Phase 4.1 Dual Coin Microprocessor Control Box Assembly 21

Microprocessor Socket ONLY
Microprocessor (female) Pin Extraction Tool
15-Pin Microprocessor Connector ONLY

#6 x 3/8” Phillips Pan Head Screw

15-Fin Strain Relief ONLY

Arc Suppressor (A.S.) Relay Board

(refer to Relay Board Listing on page 97)

Arc Suppressor (A.S.) Board ONLY without Relays

P.C.B. (electromechanical) Relay ONLY (for 120 volt models Only)
P.C.B. (dectromechanical) Relay ONLY (for 208/230 volt models Only)
1/2-Amp (do blo) Fuse ONLY

4-Amp Fuse ONLY

#10-16 x 1/2" Hex Washer TEK Screw

Direct Spark Ignition (DSI) 24 VAC Transformer

(for gas models with Direct Spark Ignition [DSI] Only)

#10-16 x 1/2" Hex Head TEK Crimptite Screw

Steam Valve Relay (for high pressure steam models Only)

For 120 Volt Models ONLY

Steam Vave Relay (for high pressure steam models Only)

For 208/230 Volt Models ONLY

#6-32 x 1" Phillips Round Head Machine Screw

30-Position Terminal Block

1/2-Amp (do blo) Fuse ONLY
#8-18 x 7/16” Phillips Pan Head TEK Screw
Fuse Block/Strip ONLY

Illus. No. Part No. Qty. Description
1 137021 12
122800 1
2 137020 1
3 150315 1
4 137022 1
5 137013 4 Nylon Standoff
6 @ - 1
137061 1
131916 1
131930 1
7 136057 *
136052 *
8 150300 2
9 141403 1
10 150309 2
1n 131030 1
131031 1
12 150002 2
13 120715 1
14 151000 2 #6-32 Pal Nut
15 136057 *
16 150301 *
17 136008 *
*  Asrequired.

Telephone: (508) 678-9000

Fax: (508) 678-9447



Dual Timer Control Panel Assembly

22

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



Dual Timer Control Panel Assembly

23

Illus. No. Part No. Qty. Description
1 123000 1 Red Indicator Light (for 120 volt models Only)
123001 1 Red Indicator Light (for 230 volt models Only)
2 122400 1 Rocker Heat Selector Switch
3 865550 1 Dud Timer Control Panel Assembly Complete
(includesillus. nos. 1 through 21)
For 120 Volt Modds ONLY
865551 1 Dual Timer Control Panel Assembly Complete
(includes illus. nos. 1 through 21)
For 230 Volt Models ONLY
800051 1 Dud Timer Control Panel ONLY
4 131812 1 Push To Start Relay (for 120 volt models Only)
131813 1 Push To Start Relay (for 230 volt models Only)
5 150207 2 #10-24 x 1/2” Phillips Pan Head Machine Screw
6 154001 2 #10-24 Speed Nut
7 152013 2 #6-32 Hex Nut
8 153010 2 #6 Star Washer
9 120713 1 18-Position Termina Block
(for models mfd. as of May 3, 1989)
120708 1 3-Position Termina Strip
(for models mfd. prior to May 3, 1989)
10 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
1n 150110 4 #8-32 x 1/4” Phillips Round Head Machine Screw
12 150001 2 #6-32 x /2 Phillips Round Head Machine Screw
13 131030 1 Dua Timer Relay (for 120 volt models Only)
131031 1 Dud Timer Relay (for 230 volt modeds Only)
14 151000 2 #6-32 Pal Nut
15 112050 1 Dud Timer Labe ONLY
16 882541 1 Spring Turn Latch Assembly
17 124103 2 Arrow Timer Knob
18 124020 1 60 Minute Timer (for 120 volt models Only)
124021 1 60 Minute Timer (for 230 volt models Only)
19 124022 1 15 Minute Timer (for 120 volt models Only)
124023 1 15 Minute Timer (for 230 volt models Only)
20 122602 1 9-Pin Connector ONLY
21 122700 8 Pin Termind ONLY
122801 1 Pin/Socket Extraction Tool

Telephone: (508) 678-9000

Fax: (508) 678-9447



Dual Timer Control Box Assembly

24

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



Dual Timer Control Box Assembly 25

Illus. No. Part No. Qty. Description

1 122603 1 9-Pin Socket Connector ONLY
2 122701 9 Socket Termind ONLY
122801 1 Pin/Socket Extraction Tool
3 315010 1 9-Pin Connector Bracket
4 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
5 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
6 141403 1 Direct Spark Ignition (DSI) 24 VAC Transformer
(for gas models with Direct Spark Ignition [DSI] Only)
7 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
8 131030 1 Steam Vave Relay (for high pressure steam models Only)
For 120 Volt Modds ONLY
131031 1 Steam Valve Relay (for high pressure steam models Only)
For 230 Volt Modds ONLY
131814 1 Motor Control Relay (for 120 volt controls Only)
10 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
n 136008 * Fuse Block/Strip ONLY
875250 * In-Line Fuse Holder Assembly ONLY
136057 * 1/2-Amp (do blo) Fuse ONLY
136052 ok 4-Amp Fuse ONLY
13604 * 15-Amp (do blo) Fuse
136056 ** 20-Amp (do blo) Fuse
13 150301 * #8-18 x 7/16” Phillips Pan Head TEK Screw
14 136002 2 Panel Mount Fuse Holder Assembly

15* 136052 ok 4-Amp Fuse ONLY
13604 * 15-Amp (do blo) Fuse
136056 ** 20-Amp (do blo) Fuse

16 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
17 120715 1 30-Position Terminal Block
120709 1 8-Position Termind Strip
18 151000 2 #6-32 Pal Nut
*  Asrequired.

** Check fuse rating for verification.

Telephone: (508) 678-9000 Fax: (508) 678-9447



26 Non-Microprocessor Coin Meter Control Panel Assembly

—

\
———— A\

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Non-Microprocessor Coin Meter Control Panel Assembly

27

Illus. No.

Part No.

Qty.

Description

w N

N o g B

© 0o

10
n
12

123000
123001
122400
800070

800071

800054
800052
131812
131813
150207
154001
125000
125003
150303
120712

120707

882541
122602
122700
122801

e N T

PNRPRPNNRRRRE

[

P OR R

Red Indicator Light (for 120 volt models Only)

Red Indicator Light (for 230 volt models Only)

Rocker Heat Selector Switch

Coin Meter Control Pand Assembly Complete
(includesiillus. nos. 1 through 6 and 8 through 12)

For 120 Volt Modds ONLY

Coin Meter Control Panel Assembly Complete
(includesillus. nos. 1 through 6 and 8 through 12)

For 230 Volt Models ONLY

Coin Meter Control Pand (for 12-position terminal block Only)
Coin Meter Control Panel (for 2-position terminal strip Only)
Push To Start Relay (for 120 volt models Only)

Push To Start Relay (for 230 volt models Only)

#10-24 x 1/2" Phillips Pan Head Machine Screw

#10-24 Speed Nut

25¢ Coin Meter (specify timing) For 120 Volt Models ONLY
25¢ Coin Meter (specify timing) For 230 Volt Models ONLY
#4 x 3/4” Phillips Pan Head “A” Machine Screw
12-Position Termina Block

(for models mfd. as of May 15, 1989)

2-Pogition Termind Strip

(for models mfd. prior to May 15, 1989)

Spring Turn Latch Assembly

9-Pin Connector ONLY

Pin Termind ONLY

Pin/Socket Extraction Tool

*  Consult factory for coin meters not listed.

NOTE: For Coin Meter Replacement Partsrefer to page 99.

Telephone: (508) 678-9000

Fax: (508) 678-9447



v
I
<2)
N

7
§§\Q\
)
~
>
-l

Non-Microprocessor Coin Meter Control Box Assembly

28

e
)
&/
Af
%9
0,//
NN
N \
YJ
\
/
'\
=
N, -~
N

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



Non-Microprocessor Coin Meter Control Box Assembly 29

Illus. No. Part No. Qty. Description

1 122603 1 9-Pin Socket Connector ONLY
2 122701 9 Socket Termind ONLY
122801 1 Pin/Socket Extraction Tool
3 315010 1 9-Pin Connector Bracket
4 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
5 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
6 141403 1 Direct Spark Ignition (DSI) 24 VAC Transformer
(for gas models with Direct Spark Ignition [DSI] Only)
7 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
8 131030 1 Steam Vave Relay (for high pressure steam models Only)
For 120 Volt Modds ONLY
131031 1 Steam Valve Relay (for high pressure steam models Only)
For 208/230 Volt Models ONLY
131814 1 Motor Control Relay (for 120 volt controls Only)
10 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
n 136008 * Fuse Block/Strip ONLY
875250 * In-Line Fuse Holder Assembly ONLY

12* 136057 * 1/2-Amp (do blo) Fuse ONLY
136052 ** 4-Amp Fuse ONLY
13604 * 15-Amp (do blo) Fuse
136056 ** 20-Amp (do blo) Fuse
13 150301 * #8-18 x 7/16” Phillips Pan Head TEK Screw
14 136002 2 Panel Mount Fuse Holder Assembly
15* 136052 ** 4-Amp Fuse ONLY
13604 * 15-Amp (do blo) Fuse
136056 ** 20-Amp (do blo) Fuse

16 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
17 120715 1 30-Position Terminal Block
120709 1 8-Position Termind Strip
18 151000 2 #6-32 Pal Nut
*  Asrequired.

** Check fuse rating for verification.

Telephone: (508) 678-9000 Fax: (508) 678-9447



30 AD-30/AD-50 Coin Vault Assembly

€
o
/1 Sg)
byt O
} 1
|
<
N
| N 7
~ A2
[ \ /

MAN1734

Illus. No. Part No. Oty. Description

1 802112 1 Microprocessor Coin Vault Assembly Complete
(includesiillus. nos. 1 through 6)
802117 1 Microprocessor Coin Vault ONLY
802110 1 Non-Microprocessor Coin Vault Assembly Complete

(includesiillus. nos. 1 through 6)

802115 1 Non-Microprocessor Coin Vault ONLY
2 160028 1 Cam for /4 Turn Lock ONLY
3 875061 1 /4 Turn Lock with Key and Cam
160105* 1 /4 Turn Mer-Pel Key ONLY
4 802020 1 1/4 Turn Coin Box Assembly
(includes illus. nos. 2 through 5)
802019 1 /4 Turn Coin Box ONLY without Face Plate
125915 1 High Security (Greenwald) Coin Box ONLY with Key
5 802018 1 1/4 Turn Coin Box Face Plate ONLY
6 152014 4 1/4-20 Free Spin Wash Nut
7 102502 1 Control Door Support Rod
8 102601 1 Control Door Rod Retainer Clip
9 102600 1 Control Door Rod Support Catch

*  Specify key number when ordering.

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-30 Side Meter Case Assembly 31

At

S
N KL
& &
g 7~
o IS /\\//r -~
~.
|r IR N
L @& LIS N
LN )
I POl '//ﬂ SN (7
e \ | | Z o~ | &
)l/// i) |\'§\
! -~ \\\ L e N g
(@ gPs S +
Z | = ) ™ W
L:’) Z4 [N AR
~ & | ~ | | ~ >
S A - ~o | AR ML
e - SO \\]]\ I \,/)
o e ~. ~.
kl)\ - +

MANGZ7Z

Illus. No. Part No. Oty. Description

1* 160199 1 Key ONLY for Slide Meter Lock

2 160099 1 Lock, Key, Cam, and Hardware

3 125908 1 Slide Meter Accumulator - 120 Volt

4 152014 4 1/4-20 Free Spin Wash Nut

5 125900 1 Slide Meter Case ONLY with Door Less Lock

6 154203 6 1/4” Drive Rivet

7 801700 1 Slide Meter Extenson ONLY with Mirror
(includesillus. nos. 7 and 8)

8 315404 1 Stainless Sted Mirror ONLY

9 e 1 Typical Side Meter Coin Chute (not available from ADC)

100 - 1 Typicd Side Meter Coin Box (not available from ADC)

1 801701 1 Slide Meter Case Mounting Plate

12 102502 1 Control Door Support Rod

13 102601 1 Control Door Rod Retainer Clip

14 102600 1 Control Door Rod Support Catch

15 122400 1 Rocker Heat Selector Switch

16 123005 1 Red Indicator Light (for 120 volt models Only)

17 131812 1 Push To Start Relay (for 120 volt models Only)

*  Specify key number when ordering.

IMPORTANT: Partslisted arefor 120 volt controls ONLY ...for other voltages contact factory.
Telephone: (508) 678-9000 Fax: (508) 678-9447




32

AD-30 Side Meter Control Box Assembly

(

/iég%fa P
P

—
w

_<

For Models Mfd. with Globar® Ignition ONLY

\

jr==ss=====s

e
- -~
e //
e
v
-

- NN
o ug - N
A ),__-f' S
B S

4 @ N S
(7:\) //// I //,‘|// . Jb I ! \\\\\
o e i
| \\\\\\ /)'/ 7 I ~, 4 !
i \\\(\\\\ = \ | SO i /A/*‘
//Irﬂ \¥\\\\\\\\ L X P | //// //\/\\ I ////
.‘\\ i \\ \\\\\\\\\\\ €) b SN ///// . L/////// o )
N . P P -
\\ \\\\ m //// //If /// NS, ///
\\ \\\ il e _ //J\ f/ /4/////#*\ ///
\\ \\\ Il /// ié\ - \\\ r ///////// )Iu\z!
\\ \\\ /*I!/ | \\\\\\ \\I;////// N //J-)
~ e D N2 .~
\«-:')_ ——___,—\-\<4 II ,/’{\\ N //::r'<\\
(‘L - \\\\ H ( \\\ r //;///"j A
~J | S Lo 4)
L o
Qr___ 7
v MANQZ7 8
Illus. No. Part No. Qty. Description
1 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
2 311913 1 Service Box Cover Plate ONLY (9-7/8" x 4-3/8”)
311921 1 Service Box Cover Plate ONLY (9-7/8" x 5-3/4”)
3 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
4 132002 1 200 Watt Transformer (terminals are not included)
5 151000 2 #6-32 Pal Nut
6 120709 1 8-Position Termind Strip
7 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
8 136052 1 4-Amp Fuse ONLY
9 875250 1 In-Line Fuse Holder Assembly ONLY
10 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
1 131814 1 Motor Control Relay (for 120 volt controls Only)

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



AD-30 Side Meter Control Box Assembly

33

For Models Mfd. with Direct Spark Ignition (DS) ONLY

MANOTEA

Illus. No.

Part No.

Qty.

Description

B~ w N -

= O 00 ~NO Ol

]_’L*

12*

150300
311913
311921
150300
141403

151000
120715
150002
150309
131814
136008
875250
136057
136054
136056
150301

*  Asrequired.
** Check fuse rating for verification.

P NR RPN

#10-16 x 1/2" Hex Washer TEK Screw

Service Box Cover Plate ONLY (9-7/8" x 4-3/8")
Service Box Cover Plate ONLY (9-7/8" x 5-3/47)
#10-16 x 1/2" Hex Washer TEK Screw

Direct Spark Ignition (DSI) 24 VAC Transformer
(for gas models with Direct Spark Ignition [DSI] Only)
#6-32 Pal Nut

30-Position Termina Block

#6-32 x 1" Phillips Round Head Machine Screw
#10-16 x 1/2" Hex Head TEK Crimptite Screw
Motor Control Relay (for 120 volt contols Only)

Fuse Block/Strip ONLY

In-Line Fuse Holder Assembly ONLY

1/2-Amp (do blo) Fuse ONLY

15-Amp Fuse (for 120 volt models Only)

20-Amp (do blo) Fuse (for 208/230 volt models Only)
#8-18 x 7/16” Phillips Pan Head TEK Screw

Telephone: (508) 678-9000

Fax: (508) 678-9447



34

AD-30/AD-50 Main Door Assembly

For Door Magnet Type ModelsONLY

\i"\ \:::. \\
! ‘"\\ Ny Y
L §\\ \\ \\\
{ \\\\ \\\
\ N\ N\ A
\ \'\\ \ I“h\\ N
\ \\ \:" AN \\?\1
\\ ‘Q'\ \ﬁ\\qz |
\ |\ ‘\*1} I\l
N b
NN i
©; NN\ no
9 N,
——:—\a:~ ~\\*\ \\ )f’l /A A kﬁ
1/,5 -3 \*\ S~ S 1 I
);,;i" ‘%‘)\\ \kth? __:,:;5;‘:,::/ I
1 Ty N
i LS (DA g )
Hl' N N e N7
5[‘ | L N g \\l_:‘) o
b F e L 2
\ | ~ N
\\g‘} 7 (:'_-D e
\\\\\ 4] e A / MANDT7&
N )| T
\\:‘;\\\\ ]f’J
b&\l\ / ‘J{'
P
[llus. No. Part No. Qty. Description
1 800136 1 AD-30/AD-50 Main Door Assembly Complete
(includesillus. nos. 1 through 12)
800133 1 AD-30/AD-50 Main Door Assembly Less Accessories
(includesillus. nos. 1 through 3)
800134 1 AD-30/AD-50 Main Door with Glass and Gasket ONLY
(includesillus. nos. 1, 2, 3, 5, and 6)
2 103050 1 12-1/2" Stainless Steel Main Door Hinge
3 150410 4 #10-24 x 3/8” Phillips Pan Head Taptite Screw
4 152014 4 1/4-20 Free Spin Wash Nut
5 102350 1 Main Door Gasket
6 102210 1 20-7/16" Door Glass
7 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
8 102105 2 Magnet Holder ONLY
9 152013 2 #6-32 Hex Nut
10 306802 6 Magnet Keeper
n 102102 4 0.215 Door Magnet
12 150410 4 #10-24 x 3/8" Phillips Pan Head Taptite Screw
13 800131 2 Cast Aluminum Magnet Holder Assembly Complete
(includes illus. nos. 7 through 11)
170730 1 Main Door Glass Adhesive (10.3 oz. cartridge)

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



AD-30 Front Panel Assembly 35
For Door Magnet Type ModelsONLY

MANOQ4SS

Illus. No. Part No. Qty. Description

1 800369* 1 AD-30 Right Hand Front Panel (magnet type) Assembly Complete

(includesiillus. nos. 1 through 4)

800366* 1 AD-30 Right Hand Insulated Front Panel (magnet type) Assembly
Complete
(includesillus. nos. 1 through 4)

800383 1 AD-30 Stainless Sted Right Hand Front Panel (magnet type) Assembly
Complete
(includesiillus. nos. 1 through 4)

2 170340 2 3-1/2" Stainless Stedl Striker Pad

3 154200 4 5/32" Pop Rivet

4 121405 1 Rubber Grommet

5 150309 8 #10-16 x 1/2" Hex Head TEK Crimptite Screw
6 150300 1 #10-16 x 1/2" Hex Washer TEK Screw

7 150201 2 #10-32 x 1/4” Phillips Pan Head TEK Screw

8 1 Main Door Switch

(refer to Plunger Type Main Door Switch Assembly on page 40)

*  Specify color when ordering.
Telephone: (508) 678-9000 Fax: (508) 678-9447




36 AD-30/AD-50 Main Door Assembly
For Door Latch Type ModelsONLY

DETAIL "A"

MANZ944

SEE DETAIL "A°

Illus. No. Part No. Qty. Description

1 881421 1 Gray Plastic Main Door Assembly Complete with Mechanical Fasteners
(includesiillus. nos. 1 and 5 through 9)
2 800448 1 12-1/2" Stainless Stedd Main Door Hinge Assembly
3 150410 4 #10-24 x 3/8" Phillips Pan Head Taptite Screw
4 152014 4 1/4-20 Free Spin Wash Nut
5 102349 1 Main Door Gasket
6 102212 1 20-7/16" Door Glass with Four (4) Holes
170730 1 Main Door Glass Adhesive (10.3 oz. cartridge)
7 150448 4 Door Glass (nylon) Spacer
8 170319 4 1/2" Stainless Steel Flat Head Allen Screw
9 150431 1 Main Door Latch Screw

(#10 x 7/16” dome hex head screw)
American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781




AD-50 Front Panel Assembly 37

For Door Magnet Type ModelsONLY

MANQD42S

Illus. No. Part No. Qty.

Description

1 800368* 1

800371* 1

800388 1
2 170340 2
3 154200 4
4 121405 1
5 150309 8
6 150300 1
7 150201 2
S 1

*  Specify color when ordering.

AD-50 Right Hand Front Panel (magnet type) Assembly Complete
(includesiillus. nos. 1 through 4)

AD-50 Right Hand Insulated Front Pandl (magnet type) Assembly
Complete

(includesillus. nos. 1 through 4)

AD-50 Stainless Steel Right Hand Front Panel (magnet type) Assembly
Complete

(includesiillus. nos. 1 through 4)

3-1/2" Stainless Stedl Striker Pad

5/32” Pop Rivet

Rubber Grommet

#10-16 x 1/2" Hex Head TEK Crimptite Screw

#10-16 x 1/2" Hex Washer TEK Screw

#10-32 x 1/4” Phillips Pan Head TEK Screw

Main Door Switch

(refer to Plunger Type Main Door Switch Assembly on page 40)

Telephone: (508) 678-9000

Fax: (508) 678-9447



38 AD-30 Front Panel Assembly
For Door Latch Type ModelsONLY

MANQ757

Illus. No. Part No. Qty. Description

1 875300* 1 AD-30 Right Hand Insulated Front Panel (latch type) Assembly
Complete
(includesiillus. nos. 1, 2, 3, and 6)
875311 1 AD-30 Stainless Steel Right Hand Insulated Front Panel (latch type)

Assembly Complete
(includesillus. nos. 1, 2, 3, and 6)

2 154215 2 5/32” Pop Rivet

3 170330 1 Friction Door Catch

4 150300 1 #10-16 x 1/2" Hex Washer TEK Screw

5 150309 8 #10-16 x 1/2" Hex Head TEK Crimptite Screw
6 121405 1 Rubber Grommet

7 150201 2 #10-32 x 1/4” Phillips Pan Head TEK Screw

8 1 New Style (N.S.) Series Main Door Switch

(for microprocessor models mfd. as of November 21, 1990 and
non-microprocessor models mfd. as of November 15, 1990)

Refer to New Style (N.S.) Series Main Door Switch Assembly
onpage 41

*  Specify color when ordering.

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Front Panel Assembly 39

For Door Latch Type ModelsONLY

/%

MANQ757

N
[llus. No. Part No. Qty. Description

1 875301* 1 AD-50 Right Hand Insulated Front Panel (latch type) Assembly
Complete
(includesiillus. nos. 1, 2, 3, and 6)

875312 1 AD-50 Stainless Steel Right Hand Insulated Front Panel (latch type)

Assembly Complete
(includesillus. nos. 1, 2, 3, and 6)

2 154215 2 5/32” Pop Rivet

3 170330 1 Friction Door Catch

4 150300 1 #10-16 x 1/2" Hex Washer TEK Screw

5 150309 8 #10-16 x 1/2" Hex Head TEK Crimptite Screw

6 121405 1 Rubber Grommet

7 150201 2 #10-32 x 1/4” Phillips Pan Head TEK Screw

8 1 New Style (N.S.) Series Main Door Switch

*  Specify color when ordering.

(for microprocessor models mfd. as of November 21, 1990 and
non-microprocessor models mfd. as of November 15, 1990)
Refer to New Style (N.S.) Series Main Door Switch Assembly

onpage 41

Telephone: (508) 678-9000

Fax: (508) 678-9447



40

Plunger Type Main Door Switch Assembly

SN

MANQO501

Illus. No. Part No. Qty.

Description

1 137003 1
2 401551
3 870010 1
313209 1
4 152003 1
*  Asrequired.

Plunger Type Main Door Switch ONLY

(includesillus. nos. 1, 2, and 4)

Door Switch Spacer Washer

Plunger Type Main Door Switch Assembly Complete
(includesiillus. nos. 1 through 4)

For Microprocessor Models Mfd. prior to November 21, 1990 and
Non-Microprocessor Models Mfd. prior to November 15, 1990
Main Door Switch Housing ONLY

3/8-32 x /2" Door Switch Nut

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



New Style (N.S) Series Main Door Switch Assembly 41

Illus. No. Part No. Qty. Description
1 312215 1 Door Switch Actuator Arm
2 800445* 1 New Style (N.S.) Series Microprocessor Main Door Switch Housing
Assembly Complete
(includesiillus. nos. 1 through 7)
For Models Mfd. as of November 21, 1990
880446* 1 New Style (N.S.) Series Non-Microprocessor Main Door Switch
Housing Assembly Complete
(includesiillus. nos. 1 through 7)
For Models Mfd. as of November 15, 1990
313217 1 Main Door Switch Housing ONLY
3 150025 2 #4-40 x 17 Phillips Pan Head Machine Screw
4 153045 2 #4 Lock Washer
5* 137004 ok New Style (N.S.) Series Main Door Switch ONLY
6 153045 2 #4 Lock Washer
7 152016 2 #4-40 Hex Nut

*  Microprocessor controller (computer) models require two (2) New Style (N.S.) series door switches.
Non-microprocessor controller (non-computer) models require one (1) New Style (N.S.) seriesdoor switch.
**  Quantity is1or 2.

Telephone: (508) 678-9000

Fax: (508) 678-9447



42 AD-30 Basket (Tumbler)/Support Assemblies

For Models Mfd. with Non-Tapered Ribs ONLY

MANQ77 4

Illus. No. Part No. Qty. Description

1* 800703** 1 AD-30 Basket (tumbler) ONLY without Felt Collar
800803** 1 AD-30 Basket (tumbler) and Support Assembly Complete
(includesillus. nos. 1 through 10)

2 150309 40 #10-16 x 1/2" Hex Head TEK Crimptite Screw
3 301304 4 AD-30 Basket (tumbler) Rib ONLY

4 150518 1 5/16-18 x 3/8” Socket Button Head Screw
5 100902 4 5/16-18 x 31" Tie Rod

6 153001 4 5/16” Flat Washer

7 800603 1 AD-30 Basket (tumbler) Support ONLY

8 152004 4 5/16-18 Hex Nut

9 153002 4 5/16” Lock Washer

10 153001 4 5/16” Flat Washer

n 116002 1 Felt Collar ONLY

401010 1 #3847 Adhesive For Felt Collar (5.0 oz. tube)

*  For stainless stedl basket (tumbler), contact factory.
** Fdt callar is not included and must be ordered separately.

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781




AD-50 Basket (Tumbler)/Support Assemblies

43

For Models Mfd. with Non-Tapered Ribs ONLY

MANO774
Illus. No. Part No. Qty. Description
1* 800705** 1 AD-50 Basket (tumbler) ONLY without Felt Collar
800820** 1 AD-50 Non-Reversing Basket (tumbler) and Support Assembly
Complete
(includesillus. nos. 1 through 10)
80081 7** 1 AD-50 Reversing Basket (tumbler) and Support Assembly Complete
(includesillus. nos. 1 through 10)
2 150309 40 #10-16 x 1/2" Hex Head TEK Crimptite Screw
3 301302 2 AD-50 Basket (tumbler) Rib ONLY (low rib)
301310 2 AD-50 Basket (tumbler) Baffle Rib ONLY (high rib)
4 150518 1 5/16-18 x 3/8" Socket Button Head Screw
5 100902 4 5/16-18 x 31" Tie Rod
6 153001 4 5/16”" Flat Washer
7 800616 1 AD-50 Non-Reversing Basket (tumbler) Support ONLY
800614 1 AD-50 Reversing Basket (tumbler) Support ONLY
8 152004 4 5/16-18 Hex Nut
9 153002 4 5/16" Lock Washer
10 153001 4 5/16”" Flat Washer
n 116002 1 Fet Collar ONLY
401010 1 #3847 Adhesive For Felt Collar (5.0 oz. tube)

*  For stainless stedl basket (tumbler), contact factory.
** Fdt callar is not included and must be ordered separately.

Telephone: (508) 678-9000

Fax: (508) 678-9447



AD-50 Basket (Tumbler)/Support Assemblies

For Models Mfd. with Tapered Ribs ONLY

MANO774
[llus. No. Part No. Qty. Description
1* 800838** 1 AD-50 Basket (tumbler) ONLY with Tapered Ribs without Felt Collar
800837** 1 AD-50 Non-Reversing Basket (tumbler) and Support Assembly
Complete with Tapered Ribs
(includesillus. nos. 1 through 10)
800839** 1 AD-50 Reversing Basket (tumbler) and Support Assembly
Complete with Tapered Ribs
(includesillus. nos. 1 through 10)
2 150309 40 #10-16 x 1/2" Hex Head TEK Crimptite Screw
3 301302 2 AD-50 Basket (tumbler) Rib ONLY (low rib)
301311 2 AD-50 Basket (tumbler) Baffle Rib ONLY (high rib)
4 150518 1 5/16-18 x 3/8" Socket Button Head Screw
5 100902 4 5/16-18 x 31" TieRod
6 153001 4 5/16" Flat Washer
7 800616 1 AD-50 Non-Reversing Basket (tumbler) Support ONLY
800614 1 AD-50 Reversing Basket (tumbler) Support ONLY
8 152004 4 5/16-18 Hex Nut
9 153002 4 5/16” Lock Washer
10 153001 4 5/16" Flat Washer
n 116002 1 Fet Collar ONLY
401010 1 #3847 Adhesive For Felt Collar (5.0 oz. tube)

*  For stainless stedl basket (tumbler), contact factory.
** Rt collar is not included and must be ordered separately.

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



AD-30 Drop Lint Door Assembly

45

Illus. No.

Part No.

Qty.

Description

1

© 00 ~NO U1

10

*  Specify color when ordering.

160001
160103
800150
160200
160003
160104
160008
160009
150425

157000
800216*

800233*

800240
150201
117600
117603
180210
150419
150418
108120

PRRPRRPRRPRRRPRPR

P

=

PRPNNWNEPR

AD-100 Lock Assembly with Key

AD-100 Key ONLY

Knob Latch Kit Assembly (for non-coin models Only)
Knob Latch ONLY with Two (2) Screws (for non-coin models Only)
Dummy Lock ONLY (for non-coin models Only)
MK-100 Key ONLY

Lock Cam For AD-100 Lock

Knob Latch Adjustable Cam (for non-coin models Only)
#12-24 x 3/8” Phillips Round Head Machine Screw
(for knob latch adjustable cam)

Drop Lint Door Spring

AD-30 Drop Lint Door Assembly

(includesiillus. nos. 4 through 8)

AD-30 Insulated Drop Lint Door Assembly
(includesiillus. nos. 4 through 8)

AD-30 Stainless Steel Drop Lint Door Assembly
#10-32 x 1/4” Phillips Pan Head TEK Screw

Noise Suppressor Tape (sold by the foot)

Suppressor Tape/Gasket (sold by the foot)

AD-30 Trim/Kick Plate (31-1/8" length)

#6 x 1/2" Tamperproof TEK Screw

Tamperproof Screw Hand Driver

Chain For Drop Lint Door

Telephone: (508) 678-9000

Fax: (508) 678-9447



46 AD-50 Drop Lint Door Assembly

MANO780

-
=

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Drop Lint Door Assembly 47

Illus. No. Part No. Qty. Description

1 160001 1 AD-100 Lock Assembly with Key
160103 1 AD-100 Key ONLY
800150 1 Knob Latch Kit Assembly (for non-coin models Only)
160200 1 Knob Latch ONLY with Two (2) Screws (for non-coin models Only)
160003 1 Dummy Lock ONLY (for non-coin models Only)
160104 1 MK-100 Key ONLY
2 160008 1 Lock Cam For AD-100 Lock
160009 1 Knob Latch Adjustable Cam (for non-coin models Only)
150425 1 #12-24 x 3/8” Phillips Round Head Machine Screw
(for knob latch adjustable cam)
3 157000 1 Drop Lint Door Spring
4 800219* 1 AD-50 Drop Lint Door Assembly
(includesiillus. nos. 4 through 8)
800232* 1 AD-50 Insulated Drop Lint Door Assembly
(includes illus. nos. 4 through 8)
800243 1 AD-50 Stainless Steel Drop Lint Door Assembly
5 150201 10 #10-32 x 1/4” Phillips Pan Head TEK Screw
6 117600 7 Noise Suppressor Tape (sold by the foot)
7 117603 3 Suppressor Tape/Gasket (sold by the foot)
8 180210 2 AD-30 Trim/Kick Plate (31-1/8" length)
9 150419 2 #6 x 1/2" Tamperproof TEK Screw
150418 1 Tamperproof Screw Hand Driver
10 108120 1 Chain For Drop Lint Door

*  Specify color when ordering.

Telephone: (508) 678-9000 Fax: (508) 678-9447



48 AD-30 Lint Trap Assembly

MANO1G7

Illus. No. Part No. Oty. Description

1 800408 1 AD-30 Lint Trap Assembly Complete
(includesillus. nos. 1, 3, 4, and 5)
800409 1 AD-30 Lint Tragp ONLY
2 154200 7 5/32" Pop Rivet
3 304102 1 AD-30 Lint Screen Holder ONLY
4 150300 3 #10-16 x 1/2" Hex Washer TEK Screw
5 800503 1 AD-30 Lint Screen ONLY
6 150419 2 #6 x 1/2" Tamperproof TEK Screw
7 108120 1 Chain For Drop Lint Door (10-1/2" length)
- 150418 1 Tamperproof Screw Hand Driver

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Lint Trap Assembly 49

MANG107
[llus. No. Part No. Qty. Description
1 800402 1 AD-50 Lint Trap Assembly Complete
(includesiillus. nos. 1, 3, 4, and 5)
800404 1 AD-50 Non-Reversing Lint Trap ONLY
800407 1 AD-50 Reversing Lint Trap Assembly Complete
(includesillus. nos. 1, 3, 4, and 5)
800406 1 AD-50 Reversing Lint Trap ONLY
2 154200 7 5/32" Pop Rivet
3 304101 1 AD-50 Lint Screen Holder ONLY
4 150300 3 #10-16 x 1/2" Hex Washer TEK Screw
5 800501 1 AD-50 Lint Screen ONLY
6 150419 2 #6 x 1/2" Tamperproof TEK Screw
7 108120 1 Chain For Drop Lint Door
- 150418 1 Tamperproof Screw Hand Driver

Telephone: (508) 678-9000

Fax: (508) 678-9447



AD-30 Basket (Tumbler) Bearing Assembly

50

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



AD-30 Basket (Tumbler) Bearing Assembly

51

1-3/8" Flange Bearing with Nylock Setscrew

3/8-16 x 3/4" Hex Head Machine Bolt

3/8-16 x 1-1/2" Hex Head Machine Bolt

5/16-18 x 3/4" Hex Head Machine Bolt
5/16" Lock Washer

5/16-18 x 1-1/2" Hex Head Machine Bolt

1-3/8" Bearing Box Assembly Complete

(includes illus. nos. 4 through 20)

1-3/8” Bearing Box and Support ONLY
(includesiillus. nos. 4, 5, 6, 16, and 17)

1-3/8" Bearing Box ONLY

Rillow Block Bearing Support ONLY

1-3/8” Pillow Block Bearing Assembly with Magnet
(for models mfd. with rotational sensor)

1-3/8" Pillow Block Bearing ONLY

5/16-18 x 1-1/2" Allen Setscrew

5/16-18 x 1" Allen Setscrew

V4" x U4 x 7/8" Key

5L-680 V-Bdlt (basket [tumbler] to idler)
Rotationa Sensor Assembly

Illus. No. Part No. Qty. Description
1 880203 1
2 153005 4 3/8" Lock Washer
3 152005 4 3/8-16 Hex Nut
4 150508 2
5 153005 2 3/8" Lock Washer
6 152005 2 3/8-16 Hex Nut
7 150600 2
8 153004 * 3/8" Flat Washer
9 153005 2 3/8" Lock Washer
10 152005 2 3/8-16 Hex Nut
1 150501 4
12 153002 4
13 153001 4 5/16" Flat Washer
14 150621 2
15 152004 2 5/16-18 Hex Nut
16 801101 1
801103 1
801105 1
17 801104 1
18 880779 1
880202 1
19 152004 2 5/16-18 Hex Nut
20 150610 2
21 101100 1 18" Pulley
22 154301 2
23 100713 1
24 100108 1
25 824807 1
*  Asrequired.

Telephone: (508) 678-9000

Fax: (508) 678-9447



AD-50 Basket (Tumbler) Bearing Assembly

52

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



AD-50 Basket (Tumbler) Bearing Assembly

53

1-3/4” Flange Bearing with Nylock Setscrew
9/16” Lock Washer

3/8-16 x 3/4" Hex Head Machine Bolt

3/8-16 x 1-1/2" Hex Head Machine Bolt

5/16-18 x 3/4" Hex Head Machine Bolt
5/16" Lock Washer

5/16-18 x 1-1/2" Hex Head Machine Bolt

1-3/8" Bearing Box Assembly Complete

(includes illus. nos. 4 through 20)

1-3/8” Bearing Box and Support ONLY
(includesiillus. nos. 4, 5, 6, 16, and 17)

1-3/8" Bearing Box ONLY

Rillow Block Bearing Support ONLY

1-3/8” Pillow Block Bearing Assembly with Magnet
(for models mfd. with rotational sensor)

1-3/8" Pillow Block Bearing ONLY

5/16-18 x 1-1/2" Allen Setscrew

18" Pulley (for non-reversing models Only)

18-3/4” Pulley (for reversing models Only)

1-3/8" Taper Lock Hub (for reversing models Only)
5/16-18 x 1" Allen Setscrew

V4 x 14" x 718" Key

5L-680 V-Belt (basket [tumbler] to idler)

Rotational Sensor Assembly

Illus. No. Part No. Qty. Description
1 880220 1
2 153025 4
3 152050 4 9/16-12 Hex Nut
4 150508 2
5 153005 2 3/8" Lock Washer
6 152005 2 3/8-16 Hex Nut
7 150600 2
8 153004 * 3/8" Flat Washer
9 153005 2 3/8" Lock Washer
10 152005 2 3/8-16 Hex Nut
1 150501 4
12 153002 4
13 153001 4 5/16" Flat Washer
14 150621 2
15 152004 2 5/16-18 Hex Nut
16 801101 1
801103 1
801105 1
17 801104 1
18 880779 1
880202 1
19 152004 2 5/16-18 Hex Nut
20 150610 2
21 101100 1
101118 1
101119 1
22 154301 2
23 100713 1
24 100108 1
25 824807 1
*  Asrequired.

Telephone: (508) 678-9000

Fax: (508) 678-9447



AD-30/AD-50 Idler Bearing Assembly

AI
A
N
o
=z
<<
=

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



AD-30/AD-50 Idler Bearing Assembly

55

Illus. No. Part No. Qty. Description
1 100108 1 5L-680 V-Bdlt (idler to basket [tumbler]) For Use On AD-30
and AD-50 Models
2 101129 1 9” x 2-1/2" Compound Pulley (for use on AD-30 models Only)
101140 1 14" x 3" Compound Pulley (for use on AD-50 models Only)
3 100110 1 41.-500 V-Bédlt (idler to motor) For Use On AD-30 Models ONLY
100112 1 41 -610 V-Bdt (idler to motor) For Use On AD-50 Models ONLY
4 154301 2 5/16-18 x 1" Allen Setscrew
5 100705 1 3/16” x 3/16" x 1-3/8” Key
6 301850 1 5/8” x 3/4” Idler Shaft
7 152002 3 1/4-20 Hex Nut
8 153007 3 1/4" Lock Washer
9 100214 2 5/8” Flange Bearing
10 150521 3 1/4-20 x 2" Carriage Bolt
n 801007 1 Idler Bearing Assembly Complete
(includesillus. nos. 5 through 17)
12 150617 2 3/8-16 x 1" Hex Head Machine Bolt
13 153005 2 3/8” Lock Washer
14 153004 2 3/8” Flat Washer
15 801009 1 Idler Square Washer
16 152004 1 5/16-18 Hex Nut
17 150509 1 5/16-18 x 3" Hex Head Machine Bolt

Telephone: (508) 678-9000

Fax: (508) 678-9447



56 AD-30Non-Reversi ng Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Non-Tapered Ribs ONLY

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-30 Non-Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly 57

For Models Mfd. with Non-Tapered Ribs ONLY

41-500 V-Bdt (motor to idler)

3/16” x 3/16” x 1" Key (for use on 3-phase [3g] models Only)
1/2" x 2" Motor Pulley (for use on 1-phase [1g] models Only)
5/8" x 2" Motor Pulley (for use on 3-phase [3g] models Only)
5/16-18 x 3/4” Hex Head Machine Bolt

5/16” Lock Washer

1/2 HP 100-230v 1@ 50/60 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Motor with Plug

Socket Termina ONLY

Pin/Socket Extraction Tool

8-Pin Housing Connector

5/16” Lock Washer

Noise Suppressor Tape (sold by the foot)

5/16-18 Tinnerman Nut

AD-30 Non-Reversing Motor Mount ONLY (56Z frame)

1/2 HP 120-230v 1@ 60 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Non-Reversing Motor Mount Assembly Complete

(includesillus. nos. 3 through 7 and 13 through 20)

12 HP 120-230v 1g 60 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Non-Reversing Motor Mount Assembly Complete

(includesillus. nos. 3 through 7 and 13 through 22)

Non-Plug Type Motor

1/2 HP 208/230/380/460v 3@ 60 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 7 and 13 through 22)

Non-Plug Type Motor

1/2" SA.E. Flat Washer

12-1/2" Impellor (fan/blower) with /2" Bore

1/8” x 1/8" x 1-1/2" Key

1/2” SA.E. FHat Washer

1/2-20 Left Hand Jam Nut

3/8” x 90° Connector

12 HP 120-230v 1g 60 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Motor (56Z frame) Non-Plug Type Motor

Illus. No. Part No. Qty. Description
1 100110 1
2 100701 1
3 101104 1
101132 1
4 150501 4
5 153002 4
6 153001 4 5/16" Flat Washer
* 100065 1
8 122701 8
122801 1
9 137030 1
10 152004 4 5/16-18 Hex Nut
11 153002 4
12 153001 4 5/16" Flat Washer
13 117600 4
14 154000 4
15 800908 1
803938* 1
Pug Type Motor
803883* 1
803809* 1
16 153050 2
17 100604 1
18 100702 1
19 153050 2
20 152006 2
21 120200 1
22% 100004 1
100007 1

*  Specify voltage when ordering.

1/2 HP 208/230/380/460v 3@ 60 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Motor (56Z frame) Non-Plug Type Motor

Telephone: (508) 678-9000

Fax: (508) 678-9447



58 AD-50 Non-Reversi ng Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Non-Tapered Ribs ONLY

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Non-Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly 59

For Models Mfd. with Non-Tapered Ribs ONLY

Illus. No. Part No. Qty. Description
1 100112 1 41 -610 V-Bdt (motor to idler)
2 100701 1 3/16” x 3/16” x 1" Key (for use on 3-phase [3g] models Only)
3 101133 1 5/8" x 2-1/4" Motor Pulley (for use on 60 Hz models Only)
101130 1 5/8" x 2-1/2" Motor Pulley (for use on 50 Hz models Only)
4 150501 4 5/16-18 x 3/4” Hex Head Machine Bolt
5 153002 4 5/16” Lock Washer
6 153001 4 5/16" Flat Washer
7 120200 1 3/8” x 90° Connector
8 100033* 1 3/4 HP 120/230v 1@ 60 Hz Totdly Enclosed, Fan-Cooled (T.E.F.C.)
Motor (56Z frame)
100034 1 3/4AHP 230v 1g 50 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.) Motor
(56Z frame)
100007* 1 1/2 HP 208/230/380/460v 3@ 50/60 Hz Totdly Enclosed, Fan-Cooled
(T.E.F.C.) Motor (56Z frame)
9 152004 4 5/16-18 Hex Nut
10 153002 4 5/16” Lock Washer
1 153001 4 5/16" Flat Washer
12 117600 4 Noise Suppressor Tape (sold by the foot)
13 154000 4 5/16-18 Tinnerman Nut
14 800905 1 AD-50 Non-Reversing Motor Mount ONLY (56Z frame)
803852* 1 3/4 HP 120-230v 1g 60 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 8 and 12 through 19)
803793* 1 3/4HP 230v 1g 50 Hz Totdly Enclosed, Fan-Cooled (T.E.F.C.)
Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 8 and 1 through 19)
803849* 1 1/2 HP 208/230/380/460v 3@ 60 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 8 and 12 through 19)
803856* 1 1/2 HP 208/230/380/460v 3@ 50 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Non-Reversing Motor Mount Assembly Complete
(includes illus. nos. 3 through 8 and 12 through 19)
15 153050 2 1/2” SA.E. Hat Washer
16 100604 1 12-1/2" Impdllor (fan/blower) with /2" Bore
17 100702 1 1/8" x 1/8" x 1-1/2" Key
18 153050 2 12" SA.E. Flat Washer
19 152006 2 1/2-20 Left Hand Jam Nut

*  Specify voltage when ordering.

Telephone: (508) 678-9000

Fax: (508) 678-9447



60 AD-50 Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly

For Models Mfd. with Non-Tapered Ribs ONLY

NON-PLUG TYPE MOTOR

PLUG TYPE MOTOR

Illus. No. Part No. Oty. Description

1 100112 1 41 -610 V-Bet (motor to idler)
2 100701 1 3/16” x 3/16” x 1" Key
3 101133 1 5/8" x 2-1/4” Motor Pulley (for use on 60 Hz models Only)
101130 1 5/8" x 2-1/2” Motor Pulley (for use on 50 Hz models Only)
4 120200 1 3/8” x 90° Connector
5 181003* 1 1/2 HP 208/230/380/460v 3@ 50/60 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Motor (56Z frame) Non-Plug Type Motor
6 150501 4 5/16-18 x 3/4” Hex Head Machine Bolt
7 153002 4 5/16” Lock Washer
8 153001 4 5/16”" Flat Washer

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly (continued) 61

For Models Mfd. with Non-Tapered Ribs ONLY

1/2 HP 100-230v 1@ 50/60 Hz Totaly Enclosed, Fan-Cooled
(T.E.R.C.) Motor - Plug Type Motor

Socket Termind ONLY

Pin/Socket Extraction Tool

8-Pin Housing Connector

5/16-18 x 3/4” Hex Head Machine Bolt

5/16” Lock Washer

5/16-18 Tinnerman Nut
5/16" Lock Washer

AD-50 Reversng Motor Mount ONLY

AD-50 1g 50/60 Hz Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.)
Motor Mount Assembly Complete - Plug Type Motor

(includesillus. nos. 2 through 15 and 19 through 25)

AD-50 1g 60 Hz Reversing Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Motor Mount Assembly Complete - Non-Plug Type Motor
(includesillus. nos. 2 through 8, 12 through 15, and 19 through 27)
AD-50 3@ 50 Hz Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.)
Motor Mount Assembly Complete - Non-Plug Type Motor

(includes illus. nos. 2 through 8, 12 through 15, and 19 through 27)

Noise Suppressor Tape (sold by the foot)

1/2" SA.E. Flat Washer

1/8" x 1/8" x 1-1/2" Key

12-1/2" Impellor (fan/blower) with /2" Bore

1/2" SA.E. Flat Washer

1/2-20 Left Hand Jam Nut

1/2 HP 120-230v 1@ 60 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Motor (56Z frame) Non-Plug Type Motor

12 HP 230v 3¢ 50 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.) Motor
(56Z frame) Non-Plug Type Motor

Illus. No. Part No. Qty. Description
9 100065 1
10 122701 8
122801 1
1 137030 1
12 150501 4
13 153002 4
14 153001 4 5/16" Flat Washer
15 154000 8
16 152004 4 5/16-18 Hex Nut
17 153002 4
18 153001 4 5/16" Flat Washer
19 800912 1
803873* 1
803869* 1
803940 1
20 117600 4
21 153050 2
22 100702 1
23 100604 1
24 153050 2
25 152006 2
26 100004* 1
100035 1
27 120200 1

*  Specify voltage when ordering.

3/8”" x 90° Connector

Telephone: (508) 678-9000

Fax: (508) 678-9447



62 AD-50 Non-Reversi ng Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly
For Models Mfd. with Tapered Ribs ONLY

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Non-Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly 63

For Models Mfd. with Tapered Ribs ONLY

Illus. No. Part No. Qty. Description
1 100112 1 41 -610 V-Bdt (motor to idler)
2 100701 1 3/16” x 3/16” x 1" Key (for use on 3-phase [3g] models Only)
3 101130 1 5/8" x 2-1/2" Motor Pulley (for use on 60 Hz models Only)
101139 1 5/8" x 2-3/4" Motor Pulley (for use on 50 Hz models Only)
4 150501 4 5/16-18 x 3/4” Hex Head Machine Bolt
5 153002 4 5/16” Lock Washer
6 153001 4 5/16" Flat Washer
7 120200 1 3/8” x 90° Connector
8 100033* 1 3/4 HP 120/230v 1@ 60 Hz Totdly Enclosed, Fan-Cooled (T.E.F.C.)
Motor (56Z frame)
100034 1 3/4AHP 230v 1g 50 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.) Motor
(56Z frame)
100007* 1 1/2 HP 208/230/380/460v 3@ 50/60 Hz Totdly Enclosed, Fan-Cooled
(T.E.F.C.) Motor (56Z frame)
9 152004 4 5/16-18 Hex Nut
10 153002 4 5/16” Lock Washer
1 153001 4 5/16" Flat Washer
12 117600 4 Noise Suppressor Tape (sold by the foot)
13 154000 4 5/16-18 Tinnerman Nut
14 800905 1 AD-50 Non-Reversing Motor Mount ONLY
803972* 1 3/4 HP 120-230v 1g 60 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 8 and 12 through 19)
803973* 1 3/4HP 230v 1g 50 Hz Totdly Enclosed, Fan-Cooled (T.E.F.C.)
Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 8 and 1 through 19)
803970* 1 1/2 HP 208/230/380/460v 3@ 60 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Non-Reversing Motor Mount Assembly Complete
(includesillus. nos. 3 through 8 and 12 through 19)
803971* 1 1/2 HP 208/230/380/460v 3@ 50 Hz Totaly Enclosed, Fan-Cooled
(T.E.F.C.) Non-Reversing Motor Mount Assembly Complete
(includes illus. nos. 3 through 8 and 12 through 19)
15 153050 2 1/2” SA.E. Hat Washer
16 100604 1 12-1/2" Impdllor (fan/blower) with /2" Bore
17 100702 1 1/8" x 1/8" x 1-1/2" Key
18 153050 2 12" SA.E. Flat Washer
19 152006 2 1/2-20 Left Hand Jam Nut

*  Specify voltage when ordering.

Telephone: (508) 678-9000

Fax: (508) 678-9447



64 AD-50 Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly
For Models Mfd. with Tapered Ribs ONLY

NON-PLUG TYPE MOTOR

PLUG TYRE MOTOR

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



AD-50 Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.) Motor Mount Assembly 65

For Models Mfd. with Tapered Ribs ONLY

41 -610 V-Bdt (motor to idler)

3/16" x 3/16" x 1" Key

5/8" x 2-1/2" Motor Pulley (for use on 30 Hz models Only)

5/8" x 2-3/4" Motor Pulley (for use on 50 Hz models Only)

3/8” x 90° Connector

1/2 HP 208/230/380/460v 3@ 50/60 Hz Totally Enclosed, Fan-Cooled
(T.E.F.C.) Motor (56Z frame) Non-Plug Type Motor

5/16-18 x 3/4” Hex Head Machine Bolt

5/16" Lock Washer

1/2 HP 100-230v 1@ 50/60 Hz Totaly Enclosed, Fan-Cooled
(T.E.R.C.) Motor - Plug Type Motor

Socket Terminad ONLY

Pin/Socket Extraction Tool

8-Pin Housing Connector

5/16-18 x 3/4” Hex Head Machine Bolt

5/16” Lock Washer

5/16-18 Tinnerman Nut
5/16" Lock Washer

AD-50 Reversng Motor Mount ONLY

AD-50 1g 50/60 Hz Reversing Totaly Enclosed, Fan-Cooled (T.E.F.C.)
Motor Mount Assembly Complete - Plug Type Motor

(includesillus. nos. 2 through 9, 12 through 15, and 19 through 25)
AD-50 3@ 50/60 Hz Reversing Totally Enclosed, Fan-Cooled (T.E.F.C.)
Motor Mount Assembly Complete - Non-Plug Type Motor

(includesillus. nos. 2 through 8, 12 through 15, and 19 through 27)

Noise Suppressor Tape (sold by the foot)

1/2" SA.E. Flat Washer

1/8” x 1/8" x 1-1/2" Key

12-1/2" Impellor (fan/blower) with 1/2” Bore

1/2” SA.E. FHat Washer

1/2-20 Left Hand Jam Nut

12 HP 230v 3¢ 50 Hz Totaly Enclosed, Fan-Cooled (T.E.F.C.) Motor
(56Z frame) Non-Plug Type Motor

Illus. No. Part No. Qty. Description
1 100112 1
2 100701 1
3 101130 1
101139 1
4 120200 1
5 181003* 1
6 150501 4
7 153002 4
8 153001 4 5/16" Flat Washer
9 100065 1
10 122701 8
122801 1
1 137030 1
12 150501 4
13 153002 4
14 153001 4 5/16" Flat Washer
15 154000 8
16 152004 4 5/16-18 Hex Nut
17 153002 4
18 153001 4 5/16" Flat Washer
19 800912 1
803974* 1
803977 1
20 117600 4
21 153050 2
22 100702 1
23 100604 1
24 153050 2
25 152006 2
26 100035 1
27 120200 1

*  Specify voltage when ordering.

3/8”" x 90° Connector

Telephone: (508) 678-9000

Fax: (508) 678-9447



66 Sensor Bracket Assemblies

Microprocessor
Sensor Bracket
Assembly

Non-Computer
Sensor Bracket
Assembly

Illus. No. Part No. Oty. Description

1 880251 1 1/4” Temperature Sensor Probe Assembly
(includesiillus. nos. 1 and 5 through 8)

2 130301 1 225° Large Manua Reset Thermostat

3 153010 2 #6 Star Washer

4 152000 2 #6-32 Hex Nut

5 121028 2 Insulated Terminal ONLY

6 122701 4 Socket Termind ONLY

7 122605 1 4-Pin Socket Connector ONLY

8 154007 2 1/4” Tinnerman Push On Fastener

9 150000 2 #6-32 x 1/4” Slotted Round Head Machine Screw

10 801425 1 Microprocessor Sensor Bracket Assembly Complete
(includesillus. nos. 1 through 10)

305007 1 Universal Sensor Bracket ONLY

1 122604 1 4-Pin Connector ONLY

12 122700 4 Pin Termind ONLY

13 150301 2 #8-18 x 7/16” Phillips Pan Head TEK Screw

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Sensor Bracket Assemblies (continued)

67

Illus. No. Part No. Qty. Description
14 150005 * #6-32 x 1/4” Phillips Round Head Machine Screw
15 130100 1 150° Large Thermostat
130109 1 140° Large Thermostat (for UniDryer® models Only)
16 130301 1 225° Large Manua Reset Thermostat
130107 1 160° Large Thermostat (for UniDryer® models Only)
17 130301 1 225° Large Manual Reset Thermostat (for UniDryer® models Only)
18 130101 1 180° Large Thermostat
19 153010 * #6 Star Washer
20 152000 * #6-32 Hex Nut
21 840063 1 Sensor Jumper Three (3) ONLY
840065 1 Sensor Jumper Four (4) ONLY (for UniDryer® models Only)
2 121028 > Insulated Terminad ONLY
23 122701 *kk Socket Termina ONLY
24 122609 1 3-Pin Socket Connector ONLY
122605 1 4-Pin Socket Connector ONLY (for UniDryer® models Only)
831702 1 Sensor Three (3) Bracket Harness Assembly
(includes illus. nos. 22 through 24)
840062 1 Sensor Four (4) Bracket Harness Assembly
(includes illus. nos. 22 through 24)
For UniDryer® Modds ONLY
25 801405 1 Non-Computer Sensor Three (3) Bracket Assembly Complete
with Thermostats
(includesillus. nos. 14 through 25)
For Models Mfd. as of August 1, 1993
801411 1 Non-Computer Sensor Four (4) Bracket Assembly Complete
with Thermostats
(includes illus. nos. 14 through 25)
For UniDryer® Modds ONLY
305007 1 Universal Sensor Bracket ONLY
26 122608 1 3-Pin Connector ONLY
122604 4-Pin Connector ONLY
(for UniDryer® models Only)
27 122700 *xx Fin Termind ONLY
122801 1 Pin/Socket Extraction Tool
28 150301 2 #8-18 x 7/16” Phillips Pan Head TEK Screw

*  Quantity is4 or 5.
** - Quantity is6 or 8.
*** Quantity is 3 or 4.

Telephone: (508) 678-9000

Fax: (508) 678-9447



68 ADG-30 Standard Non-Hi/Lo Burner Assembly
For Models Mfd. with Globar® Ignition ONLY

MANZ&76

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



ADG-30 Sandard Non-Hi/Lo Burner Assembly

69

For Models Mfd. with Globar® Ignition ONLY

[llus. No. Part No. Qty. Description

¥ e *k 1 ADG-30 Standard Non-Hi/Lo Burner Assembly Complete Less Orifices
(includesillus. nos. 1 through 20 and 22 through 30)
Refer to Globar® Burner Assembly Listing on page 100

804004 1 Non-Heat Reclaimer Burner Box ONLY

2 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw

3 150001 2 #6-32 x 1/2" Phillips Round Head Machine Screw

4 130401 1 330° Hi-Limit

5 319704 1 Hi-Limit Mounting Bracket ONLY

6 151000 2 #6-32 Pal Nut

7 152001 2 #8-32 Hex Nut

8 153012 1 #8 Star Washer

9 130500 1 Infrared (IR) Sensor ONLY

10 150108 2 #8-32 x /2" Phillips Pan Head Screw

1n 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw

12 802705 1 Infrared (IR)/Globar® Mounting Bracket ONLY

13 150108 2 #8-32 x 1/2" Phillips Pan Head Screw

14 153000 2 #3 Steel Burr

15 151001 2 #8-32 Pal Nut

16 141105 2 Large Burner Tube

17 150002 1 #6-32 x 1" Phillips Round Head Machine Screw

18 153017 1 #6 Steel Burr

19 128910 1 Globar® ONLY

20 151000 2 #6-32 Pal Nut

21* - 2 Burner Orifice
(refer to Globar® Burner Orifice Listing on page 100)

22 141206 1 3/8” Swage Manifold ONLY

23 319501 1 3/8” Gas Vdve Mounting Bracket ONLY

24 150301 3 #8-18 x 7/16” Phillips Pan Head TEK Screw

25 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw

26 140004 1 3/8" Globar® (natural gas) Gas Vadve

140402 1 3/8" Vave Liquid Propane (L.P.) Conversion Kit

27 318700 2 Pipe Bracket (bent)

28 150309 4 #10-16 x 1/2" Hex Head TEK Crimptite Screw

29 142809 1 12’ x 29-1/8" Pipe

30 881367 1 /2" Union Shutoff with Tail Piece

—- e * 1 Conversion Kit
(refer to Globar® Liquid Propane [L.P.] Conversion Kit Listing
on page 100)

410000 1 3/8” Allen Wrench

*  Consult factory for elevations over 2,000 feet.
**  Burner orifices are not included and must be ordered separately.

Telephone: (508) 678-9000

Fax: (508) 678-9447



70 ADG-50 Standard Non-Hi/Lo Burner Assembly
For Models Mfd. with Globar® Ignition ONLY

MAN3677

0,
ALt ] ]

\V,
/ /) /[

7/
T

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781

o4
x.

S P e




ADG-50 Sandard Non-Hi/Lo Burner Assembly 71

For Models Mfd. with Globar® Ignition ONLY

Illus. No. Part No. Oty.

Description

l* _________ ** 1

804004 1
2 150309 2
3 150001 2
4 130401 1
5 319704 1
6 151000 2
7 152001 2
8 153012 1
9 130500 1
10 150108 2
n 150309 2
12 802705 1
13 150108 2
14 153000 2
15 151001 2
16 141105 2
17 150002 1
18 153017 1
19 128910 1
20 151000 2
P 2
22 141205 1
23 318700 1
24 150309 2
25 140005 1

140411 1
26 318700 2
27 150309 4
28 142809 1
29 881367 1
. e * 1
--- 410001 1

ADG-50 Standard Non-Hi/Lo Burner Assembly Complete Less Orifices
(includes illus. nos. 1 through 20 and 22 through 29)

Refer to Globar® Burner Assembly Listing on page 100
Non-Heat Reclaimer Burner Box ONLY

#10-16 x 1/2" Hex Head TEK Crimptite Screw

#6-32 x 1/2” Phillips Round Head Machine Screw

330° Hi-Limit

Hi-Limit Mounting Bracket ONLY

#6-32 Pal Nut

#8-32 Hex Nut

#38 Star Washer

Infrared (IR) Sensor ONLY

#8-32 x 1/2” Phillips Pan Head Screw

#10-16 x 1/2" Hex Head TEK Crimptite Screw

Infrared (IR)/Globar® Mounting Bracket ONLY

#8-32 x 1/2” Phillips Pan Head Screw

#3 Steel Burr

#8-32 Pal Nut

Large Burner Tube

#6-32 x 1" Phillips Round Head Machine Screw

#6 Steel Burr

Globar® ONLY

#6-32 Pal Nut

Burner Orifice

(refer to Globar® Burner Orifice Listing on page 100)
1/2" Manifold ONLY (2-port)

Pipe Bracket (bent)

#10-16 x 1/2" Hex Head TEK Crimptite Screw

1/2" Globar® (natural gas) Gas Valve

1/2" Vave Liquid Propane (L.P.) Conversion Kit

Pipe Bracket (bent)

#10-16 x 1/2" Hex Head TEK Crimptite Screw

12’ x 29-1/8" Pipe

1/2” Union Shutoff with Tail Piece

Conversion Kit

(refer to Globar® Liquid Propane [L.P.] Conversion Kit Listing
on page 100

172" Allen Wrench

*  Consult factory for elevations over 2,000 feet.
** Burner orifices are not included and must be ordered separately.

Telephone: (508) 678-9000

Fax: (508) 678-9447



12 ADG-30/ADG-50 Hi/Lo Computerized Burner Assembly
For Models Mfd. with Globar® Ignition ONLY

MAN3677

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



ADG-30/ADG-50 Hi/Lo Computerized Burner Assembly /3

For Models Mfd. with Globar® Ignition ONLY

Illus. No. Part No. Qty. Description

* e *x 1 ADG-50 Standard Non-Hi/Lo Burner Assembly Complete Less Orifices
(includes illus. nos. 1 through 20 and 22 through 29)
Refer to Globar® Burner Orifice Listing on page 100

804004 1 Non-Heat Reclaimer Burner Box ONLY

2 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw

3 150001 2 #6-32 x 1/2” Phillips Round Head Machine Screw

4 130401 1 330° Hi-Limit

5 319704 1 Hi-Limit Mounting Bracket ONLY

6 151000 2 #6-32 Pal Nut

7 152001 2 #8-32 Hex Nut

8 153012 1 #38 Star Washer

9 130500 1 Infrared (IR) Sensor ONLY

10 150108 2 #8-32 x 1/2" Phillips Pan Head Screw

n 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw

12 802705 1 Infrared (IR)/Globar® Mounting Bracket ONLY

13 150108 2 #38-32 x 1/2" Phillips Pan Head Screw

14 153000 2 #8 Steel Burr

15 151001 2 #8-32 Pal Nut

16 141105 2 Large Burner Tube

17 150002 1 #6-32 x 1" Phillips Round Head Machine Screw

18 153017 1 #6 Steel Burr

19 128910 1 Globar® ONLY

20 151000 2 #6-32 Pal Nut

21* - 2 Burner Orifice
(refer to Globar® Burner Assembly Listing on page 100)

22 141205 1 /2" Manifold ONLY (2-port)

23 318700 1 Pipe Bracket (bent)

24 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw

25 140010 1 1/2" Hi/Lo Globar® (naturd gas) Gas Vave

140011 1 1/2" Hi/Lo Globar® Liquid Propane (L.P.) Gas Vave

26 318700 2 Pipe Bracket (bent)

27 150309 4 #10-16 x 1/2" Hex Head TEK Crimptite Screw

28 142809 1 12’ x 29-1/8" Pipe

29 881367 1 /2" Union Shutoff with Tail Piece

e * 1 Liquid Propane (L.P.) Conversion Kit
(refer to Globar® Liquid Propane [L.P.] Conversion Kit Listing
on page 100

410001 1 1/2" Allen Wrench

*  Consult factory for elevations over 2,000 feet.
**  Burner orifices are not included and must be ordered separately.

Telephone: (508) 678-9000

Fax: (508) 678-9447



ADG-30/ADG-50 Direct Spark Ignition (D) Burner Assembly

4

For Models Mfd. with Direct Spark Ignition (DSl) ONLY

Direct Spark Ignition (DSI) module may be mounted on the left outside wall (as shown) or it may be mounted on

the inside of the left side pandl.

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



ADG-30/ADG-50 Direct Spark Ignition (DS) Burner Assembly 75

For Models Mfd. with Direct Spark Ignition (DS) ONLY

Illus. No. Part No. Qty. Description
1 318030 1 Direct Spark Ignition (DSI) Burner Shield (2-tube)
2 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
3 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
4 128915 1 Direct Spark Ignition (DSl) Ignitor/Flame-Probe Assembly
880134 1 Ignitor/Flame-Prabe Kit Assembly
(includes high voltage [HV] wire and connector assembly)
5 880330 1 High Voltage (HV) Wire and Connector Assembly
6 150103 2 #38-32 x 1/2" Pan Head Machine Screw
7 153000 2 #8 Steel Burr
8 151001 2 #8-32 Pal Nut
9 141105 2 Large Tube Burner ONLY
10 - 2 Burner Orifice
(refer to Direct Spark Ignition [DSI] Burner Orifice Listing
on page 101)
1 141230 1 1/2" Direct Spark Ignition (DSI) Manifold (2-port)
12 318700 1 Pipe Bracket (bent)
13 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
14 128927 1 1/2” Direct Spark Ignition (DSl) 24 VAC Redundant (natura gas)
GasVdve
140411 1 1/2" Vave Liquid Propane (L.P.) Conversion Kit
880960 1 1/2" Direct Spark Ignition (DSI) Gas Valve/Liquid Propane (L.P.)
Conversion Kit Combination
15 881367 1 1/2” Union Shutoff with Tail Piece
16 142809 1 12" x 29-1/8" Pipe
17 150309 4 #10-16 x 1/2" Hex Head TEK Crimptite Screw
18 318700 2 Pipe Bracket (bent)
19 e *x 1 Direct Spark Ignition (DSI) Burner Assembly Complete Less Orifices
(includesillus. nos. 1 through 9 and 11 through 23)
Refer to Direct Spark Ignition (DSI) Burner Assembly Listing
onpage 101
850851 1 Non-Heat Reclaimer Burner Box ONLY
850861 1 Heat Reclaimer Burner Box ONLY
20 880815 1 ADC Direct Spark Ignition (DSI) Module ONLY (50/60 Hz)
21 150299 4 #10 x 1” Hex Washer TEK Screw
22 319505 1 Direct Spark Ignition (DSI) Module Mounting Bracket ONLY
23 150301 * #8-18 x 7/16” Phillips Pan Head TEK Screw

Conversion Kit
(refer to Direct Spark Ignition [DSI] Liquid Propane [L.P.]
Conversion Kit Listing on page 101)

*  Consult factory for elevations over 2,000 feet.
**  Burner orifices are not included and must be ordered separately.
*** Asrequired.

Telephone: (508) 678-9000

Fax: (508) 678-9447



For Models Mfd. as of November 12, 1990

ADE-30/ADE-50 Electric Oven Assembly

76

@)
// —~
/04/ \ﬂu_.wu
/
\ W\ /
7\ \ -
PAN = Vclvg
o/ Sox
iy SNy 5= o
/ /.W / e / L)

| e ) /
\\\ \\ ./.uH// _Z lT{.\J \\ nv,m”wg
s S -
P|||\||||I~ nl — \>/
/ / AN LN
/ / 2\ j N
7 / \ \/ ———
/ v \ A TN
VA a4 "2 \
/ / } 4 N
A ¢ NN
\
N

ELECTRIC OVEN (FRONT VIEW)

ELECTRIC OVEN (REAR VIEW)
88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



ADE-30/ADE-50 Electric Oven Assembly 77
For Models Mfd. as of November 12, 1990

Illus. No. Part No. Qty. Description

1 803005 1 Large Electric Oven Box ONLY
————————— * 1 Electric Oven Assembly Complete
2 e * - Electric Element
3 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
4 802800 1 Sail Switch Box with Bracket and Cover ONLY
802801 1 Sail Switch Box Assembly Complete
(includes illus. nos. 4 through 12)
5 154004 1 Twin Speed Nut
6 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
7 802799 1 Sail Switch Box Cover and Bracket ONLY
8 122200 1 Sail Switch ONLY
9 150303 2 #4 x 3/4” Phillips Pan Head “A” Machine Screw
10 105500 1 Sail Switch Actuator Rod
n 319202 1 Sail Switch Damper (flat)
12 154002 1 1/8” Push On Fastener
13 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
14 803100 1 Electric Oven Front Cover ONLY
15 320611 1 Large Relay Box Cover ONLY
16 150207 2 #10-24 x 1/2" Phillips Pan Head Machine Screw
17 130400 1 290° Hi-Limit
18 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
19 154001 2 #10-24 Speed Nut
20 121012 1 L-70 Ground Lug
21 152014 3 1/4-20 Free Spin Wash Nut
2 e 1 Oven Relay
23 - 1 Oven Relay Replacement Cail
24 120081 - Internal Ceramic Insulator (2 per element)
25 120080 - Externa Ceramic Insulator (2 per element)
26 152008 - #10-32 Hex Nut (4 per element)
27 121011* - Bus Bar (sold by the foot)
28 - * - Termina Lug
29 153009 - #10 Star Washer (2 per element)
30 320301 1 Large Electric Oven Right Side Cover ONLY
31 150207 2 #10-24 x 1/2" Phillips Pan Head Machine Screw

*  Refer to ADE-30/ADE-50 Electric Oven Component Application Chartson page 102.

Telephone: (508) 678-9000 Fax: (508) 678-9447



ADE-30/ADE-50 Electric Oven Assembly

/8

For Models Mfd. prior to November 12, 1990

)
@)

/
VAN
\

/
\

.,

// J
04I/h/0 W\\ /T

\4V||u.r||
\

\

L2

/ — — —
) el

\,
~)
~>

ELECTRIC OVEN (FRONT VIEW)

MANDSDA

ELECTRIC OVEN (REAR VIEW)

88 Currant Road / Fall River, MA 02720-4781

American Dryer Corporation



ADE-30/ADE-50 Electric Oven Assembly 79
For Models Mfd. prior to November 12, 1990

Illus. No. Part No. Qty. Description

1 803001 1 Large Electric Oven Box ONLY
————————— * 1 Electric Oven Assembly Complete
2 e * - Electric Element
3 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
4 802800 1 Sail Switch Box with Bracket and Cover ONLY
802801 1 Sail Switch Box Assembly Complete
(includes illus. nos. 4 through 12)
5 154004 1 Twin Speed Nut
6 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
7 802799 1 Sail Switch Box Cover and Bracket ONLY
8 122200 1 Sail Switch ONLY
9 150303 2 #4 x 3/4” Phillips Pan Head “A” Machine Screw
10 105500 1 Sail Switch Actuator Rod
n 319202 1 Sail Switch Damper (flat)
12 154002 1 1/8” Push On Fastener
13 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
14 803100 1 Electric Oven Front Cover ONLY
15 320611 1 Large Relay Box Cover ONLY
16 150207 2 #10-24 x 1/2" Phillips Pan Head Machine Screw
17 130400 1 290° Hi-Limit
18 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
19 154001 2 #10-24 Speed Nut
20 150103 2 #8-32 x 3/4” Phillips Round Head Machine Screw
21 120704 -* Terminal Block
22 154001 2 #10-24 Speed Nut
23 152001 2 #8-32 Hex Nut
24 121012 1 L-70 Ground Lug
25 152014 3 1/4-20 Free Spin Wash Nut
26 - * 1 Oven Relay
27 e * 1 Oven Relay Replacement Cail
28 120081 - Internal Ceramic Insulator (2 per e ement)
29 120080 - External Ceramic Insulator (2 per el ement)
30 152008 - #10-32 Hex Nut (4 per element)
31 121011* - Bus Bar (sold by the foot)
A * - Termina Lug
33 153009 - #10 Star Washer (2 per element)
A 320301 1 Large Electric Oven Right Side Cover ONLY
35 150207 2 #10-24 x 1/2” Phillips Pan Head Machine Screw

*  Refer to ADE-30/ADE-50 Electric Oven Component Application Charts on page 103.

Telephone: (508) 678-9000 Fax: (508) 678-9447



80

ADG-30/ADG-50 Sail Switch/Hi-Limit Assemblies

For Globar® Modédsand Direct Spark Ignition (DSI) Models ONLY

~<
@}_%T
1"1" E\\\W / IANO76
I ¢ MANO7 61
BN WY WV
VAN | ﬁ Y/ {
l// [ ‘v 7‘\ X
X \ \j /X !
73 NIy N
Lol @ TN X
(\'_) \\ = \\ \>~
\ p 7)
® (&)
Illus. No. Part No Qty. Description
1 154004 1 Twin Speed Nut
2 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
3 802799 1 Sail Switch Box Cover and Bracket ONLY
4 150303 2 #4 x 3/4” Phillips Pan Head “A” Machine Screw
5 122200 1 Sail Switch ONLY
6 105500 1 Sail Switch Actuator Rod
7 319202 1 Sail Switch Damper (flat)
8 154002 1 1/8” Push On Fastener
9 802800 1 Sail Switch Box with Cover and Bracket ONLY
802801 1 Sail Switch Assembly Complete
(includesiillus. nos. 1 through 8)
10 142809 1 12" x 29-1/8" Pipe
n 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
12 319704 1 Hi-Limit Mounting Bracket ONLY
13 151000 2 #6-32 Pal Nut
14 150001 2 #6-32 x /2" Phillips Round Head Machine Screw
15 130401 1 330° Hi-Limit ONLY

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781




ADG-30/ADG-50 Replacement Coils For 3/8” Non-Hi/Lo Gas Valve 81

For Globar® Ignition Models ONLY

MANQO185
Illus. No. Part No. Qty. Description
1 140111 1 Holding Coil
2 140112 1 Booster Cail
3 140110 1 Secondary Coil

Telephone: (508) 678-9000

Fax: (508) 678-9447



82 ADG-30/ADG-50 Replacement Coils For 3/8” Hi/Lo Gas Valve
For Globar® Ignition Models ONLY

MANOQSé
Illus. No. Part No. Oty. Description
1 140116 1 Holding Cail
2 140115 1 Boogter Call
3 140117 1 Secondary Coil
4 140118 1 Hi/Lo Caoil

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



Microprocessor Reversing Rear Control Box Assembly 83
For Models Mfd. with 208 Volt or 230 Volt Controlswith Telemecanique Relays

—/‘
-
r/'
-
-
.”
-
."
-
-"
-
—/‘
-
-
-
L
PRGN
L NI
- NI
- [k,
- S
£ (2 RN
[N R e NN
LN ( 3.
[N S| e IR
b SRS “SIN
T N NN
1] s — B NN
-, PN LTINS
b i~ ME] Rl NN
i ! [ Pt ' NI
H -= - i N
! e i NN
i - H NS
- ! b i NN
7 o) T ' [,
o) i i | SN
L L H 1 NI,
. ! i NN
1 ! -
- H 1
! .
- - i i
{30 K3 i i
-~ b 1 J
e e H el
- - i -
- z - 1 /‘/
N .7 H -
21 - [
D v
¢ H
\ i
\ ~
\ R m
\ I~ e e -1/
\, s, P .
\ P NG / . .
> ! S s Ay
1 S / e
i ~. / L g
~ - L
! AN .
! 4 N ?@ . ] A A NNy 2T
1 / ~. - \ WA R RGNS
N L v [T N IR
i .,i -9 \
1 ” - P VoY
' | . \ 1/
i Py S
! \ SN
't P 7
~ [BRY (&)
\‘\ 1 W oL
e I '/’_.“
~a i)
NY \
N N
. i
S~ i
~o
o
Y

Illus. No. Part No. Oty. Description

1 150301 6 #8-18 x 7/16” Phillips Pan Head TEK Screw
2 322808 1 Control Box Cover Plate ONLY (12" x 8-1/2")
3 137060 1 Arc Suppressor (A.S.) Board Three (3)
4 137013 4 Nylon Standoff
5 153002 2 5/16” Lock Washer
6 152004 2 5/16-18 Hex Nut
7 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
8 132425 1 Impellor (blower/fan) Contactor
(for 208/230/240 volt - 50/60 Hz models Only)
132427 1 Impellor (blower/fan) Contactor Replacement Coil
(for 208/230/240 volt - 50/60 Hz models Only)
9 151001 2 #8-32 Pal Nut
10 322807 1 Contactor Mounting Panel ONLY
1 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
12 132426 1 Reversing Contactor
(for 208/230/240 volt - 50/60 Hz models Only)
132427 2 Reversing Contactor Replacement Coil

(for 208/230/240 volt - 50/60 Hz models Only)
13 151001 2 #8-32 Pal Nut

Telephone: (508) 678-9000 Fax: (508) 678-9447




84

Dual Timer Reversing Rear Control Box Assembly

For Models Mfd. with 208 Volt or 230 Volt Controlswith Telemecanique Relays

-
-
-/‘
-
-
-
¢"
-
."
-
-/‘
-
r/'
-
-
-
P
RN
-7 NIs
- AN
e NS
e NS
.- NN
- — NN
< Zary NN
— <. {40 SN
SN . LR ) S
=P H RSN S - AN
NT TS NN - RN
b Nt NN
el . SO
0 T@ ~ON oS, NN
Lo SN £y PEAENN
e Jo NN 4] - [HIENN
= AN [N Lo, . H NN
3 ek PSS e - i s
<o L il NS - H NN
NN il H N - i NN
NN A S ! NN
[P N RS P ¢ i NN
a° Soso ! - ~. A g H NN
i oy - N/ i i s
1 -, S S/ H H N
i R NP2 @‘\ i i N
H LIRS — o H H N
i DN iy !
i e i
. '~ -~ . H
- ey
AN S i i
ot s IR i
Rl IS H |
Sl - NSNS i A
S <’ w NS ! ! 7
. [N SN | -
N . ST N S s
1 N <M Yo AL -
[} SR S I W NP
W . RS R L
__y > SRS SIS 2N
\ - S S NG N,
. e . SolAS " "
\, 7S, - . LN N nn
\ PR . e N (11l
\ S e - -~ -, > ~_Y
\, ol it - . ~ \ B
. 1 ~. -— ”’ - ) -
\ i S e “\(', ! -
> ! Y . - - -
-
! ~. 4 AR -7
i PN - — L
i X i {7 ;
H VAN o - ] ) N N H
H ya Qd XY i o K R rd 1 .\I AN
i , . ; ' i . Ps e \ H (X VAW P Y
H s 14 P .
; Vet 3 Lo w "~ Y
i ! d (’ P20t [ s X (3¢ N
i o N } S N
i P =L . Sl M
N H Vi I';\' 3 Vo SYATy
e i H o v/ V12
. oM \ Nt
\\ [ ,—I.'
~. | Z) S pe
~o_ [N 14
~\.\ ! —_ “ ~-y
~. i -
i
i

A WNPE

© 00 ~N O Ul

BREB

14

150301
322808
150108
132200
132202
151001
153002
152004
150108
132425

132427
151001
322807
150108
132426
132427

151001

P NNNMNNEFRPEPEPNERO

PNRN R

N

2

#8-18 x 7/16” Phillips Pan Head TEK Screw
Control Box Cover Plate ONLY (12" x 8-1/2")
#8-32 x /2" Phillips Pan Head Machine Screw
Reversing Timer (60 Hz)

Reversing Timer (50 Hz)

#8-32 Pal Nut

5/16”" Lock Washer

5/16-18 Hex Nut

#8-32 x 1/2” Phillips Pan Head Machine Screw
Impellor (blower/fan) Contactor

(for 208/230/240 volt - 50/60 Hz models Only)
Impellor (blower/fan) Contactor Replacement Coil
(for 208/230/240 volt - 50/60 Hz models Only)
#8-32 Pal Nut

Contactor Mounting Panel ONLY

#8-32 x 1/2” Phillips Pan Head Machine Screw
Reversing Contactor

(for 208/230/240 volt - 50/60 Hz models Only)
Reversing Contactor Replacement Coil

(for 208/230/240 volt - 50/60 Hz models Only)
#8-32 Pal Nut

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



Microprocessor Reversing Rear Control Box Assembly

85

For Models Mfd. with 208 VVolt or 230 Volt Controlswith Dunco (Struthers-Dunn) Relays
n
gf:%:.\\:\}rf?\;) D .\:t:t:: N :::~
e B N
el 5 ST Ty
() FEIEEN NP It i ANy
L2 R I SN ,J@i‘ i i S
(él\\\ - > -7 T’/ (gé /// - /L :.\ a '.\E\?:\:F\"::.\ . E E ///,)I
@ < TN
= § @) o <O
\ N ('f,\) \ s ~ \\\\ \@]
\y A < e -~ %{g LE e S~
i Ny — . **g:: 1 - - ~.
; \.\}(\/ (l\// /-/:'f, ////>
E // \\\. /,/— ///
i Ji g % /\// —~.
5 Sy @
D ) @ MAND258
\‘i! (ij)
[llus. No. Part No. Qty. Description
1 150301 6 #8-18 x 7/16” Phillips Pan Head TEK Screw
2 322808 1 Control Box Cover Plate ONLY (12" x 8-1/2")
3 137060 1 Arc Suppressor (A.S.) Board Three (3)
4 137013 4 Nylon Standoff
5 153002 2 5/16" Lock Washer
6 152004 2 5/16-18 Hex Nut
7 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
8 132400 1 Impellor (blower/fan) Contactor
(for 208 volt models Only)
9 151001 2 #8-32 Pal Nut
10 322807 1 Contactor Mounting Panel ONLY
1n 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
12 132404 1 Reversing Contactor
(for 208 valt - 60 Hz models Only)
132401 2 Reversing Contactor
(for 220/230 valt - 60 Hz models Only)
13 132416 1 Reversing Contactor Replacement Coil
(for 208 valt - 60 Hz models Only)
132415 2 Reversing Contactor Replacement Cail
(for 220/230 volt - 60 Hz models Only)
132407 2 Reversing Contactor Replacement Coil
(for 240 valt - 50 Hz models Only)
14 151001 2 #8-32 Pal Nut

Telephone: (508) 678-9000

Fax: (508) 678-9447



86

Dual Timer Reversing Rear Control Box Assembly

For Models Mfd. with 208 VVolt or 230 Volt Controlswith Dunco (Struthers-Dunn) Relays

-

ey
L NI
:f’/ﬁ:@ \:\:\‘Iit\(,:\, { ‘._—':\ :’ :';?::1:;\
~ 4 : ) I":i \:\/i E jﬁ:\\\‘i;{;:’/ : ) ::t::‘: N
\ = gnee SIS -
o0y )} o /; .;‘_\,"?»«ﬂ_ ///‘ :\:NI*::\’:{\\:: /"_/
r /T o @ ’ ™
! 2 -
E 5 (%)
L-\’\.\ E / )
‘ | ’f. MANOZST
.E ) J\‘ N
[llus. No. Part No. Qty. Description
1 150301 6 #8-18 x 7/16” Phillips Pan Head TEK Screw
2 322808 1 Control Box Cover Plate ONLY (12" x 8-1/2")
3 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
4 132200 1 Reversing Timer (60 Hz)
132202 1 Reversing Timer (50 Hz)
5 151001 2 #8-32 Pal Nut
6 153002 2 5/16” Lock Washer
7 152004 2 5/16-18 Hex Nut
8 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
9 132400 1 Impellor (blower/fan) Contactor
(for 208/230/240 valt - 50/60 Hz models Only)
10 151001 2 #8-32 Pal Nut
1n 322807 1 Contactor Mounting Panel ONLY
12 150108 2 #8-32 x 1/2” Phillips Pan Head Machine Screw
13 132404 1 Reversing Contactor
(for 208 valt - 60 Hz models Only)
132401 2 Reversing Contactor
(for 220/230 valt - 60 Hz models Only)
14 132416 1 Reversing Contactor Replacement Coil
(for 208 valt - 60 Hz models Only)
132415 2 Reversing Contactor Replacement Cail
(for 220/230 volt - 60 Hz models Only)
132407 2 Reversing Contactor Replacement Coil
(for 240 valt - 50 Hz models Only)
15 151001 2 #8-32 Pal Nut

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



3-Phase (39) Motor, Electric Relay Panel Assembly

87

For Models Mfd. with 208 Volt or 230 Volt Controlswith Furnas Relays

ﬁ,',lo

MAND766 .
[llus. No. Part No.  Qty. Description

1 150309 6 #10-16 x 1/2" Hex Head TEK Crimptite Screw
2 311913 1 Service Box Cover Plate ONLY (9-7/8" x 4-3/8)

311921 1 Service Box Cover Plate ONLY (9-7/8" x 5-3/47)
3* 880662 1 Dua RC Suppressor with Tab Receptacle ONLY
4 132400 1 Impellor (blower/fan) Contactor

(for 208/230/240 volt - 50/60 Hz models Only)

5 151001 2 #8-32 Pal Nut

*  Used on microprocessor controller (computer) models ONLY .

Telephone: (508) 678-9000

Fax: (508) 678-9447



88 3-Phase (3@) Motor, Electric Relay Panel Assembly
For Models Mfd. with 208 Volt or 230 Volt Controlswith Telemecanique Relays

AV

/

\
\
\
\
\
\
\ \\
—==== /
“\\

\

/
/
\
\
A
/
Vi

ST T T T T T T
/

/

MAND76

Illus. No. Part No. Oty. Description

1 150309 6 #10-16 x 1/2" Hex Head TEK Crimptite Screw
2 311913 1 Service Box Cover Plate ONLY (9-7/8" x 4-3/8")
311921 1 Service Box Cover Plate ONLY (9-7/8" x 5-3/4”)
3* 137015 1 Arc Suppressor (A.S.) Capacitor ONLY
4 132425 1 Impellor (blower/fan) Contactor
(for 208/230/240 volt - 50/60 Hz models Only)
132427 1 Impellor (blower/fan) Contactor Replacement Coil
(for 208/230/240 volt - 50/60 Hz models Only)
5 150108 4 #8-32 x 1/2” Phillips Pan Head Machine Screw
6 150300 2 #10-16 x 1/2" Hex Washer TEK Screw
7 151001 4 #8-32 Pal Nut
8 311920 1 3-Phase (3@) Non-Reversing Contactor Mounting Bracket

*  Used on microprocessor controller (computer) models ONLY .

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781




Control/Heat Sep Down Transformer 89
For Globar® Modédsand High Pressure Motorized Steam Valve Models ONLY

MAND769

Illus. No. Part No. Qty. Description

1* 132002 1 200 Watt Transformer (terminas are not included)
For 120 Volt Models ONLY
880210 1 Termina Package for Globar® Transformer
2 150309 2 #10-16 x 1/2" Hex Head TEK Crimptite Screw
3 121400 2 Universal Bushing

*  Used on models with 208 volt and 230 volt controls ONLY.
Telephone: (508) 678-9000 Fax: (508) 678-9447




90

ADS-30 Steam Coil Damper Assembly

American Dryer



ADS 30 Steam Coil Damper Assembly

91

Illus. No. Part No. Qty. Description
1 165008 1 ADS-30 Steam Coil Assembly
2 153002 6 5/16” Lock Washer
3 152004 6 5/16-18 Hex Nut
4 152002 4 1/4-20 Hex Nut
5 153007 4 1/4" Lock Washer
6 820321 2 Damper Hinge Assembly
7 803416 1 ADS-30 Steam Damper Assembly
(includesillus. nos. 7, 10, and 11)
8 153007 4 /4" Lock Washer
9 152002 4 1/4-20 Hex Nut
10 115995 36 Steam Damper Gasket (sold by the inch)
1n 102350 1 Steam Damper Gasket (68-1/2" length)
12 151007 1 7/16-20 Stainless Steel Acorn Nut
13 152007 1 7/16-20 Hex Nut
14 100495 1 1-1/16" x 3" Stroke Piston
15 323365 2 Left and Right Piston Support
16 152002 2 1/4-20 Hex Nut
17 153007 2 /4" Lock Washer
18 100472 1 /4" x 1/8” Connector
19 143110 1 1/4” Tubing (sold by the foot)
20 100472 1 /4" x 1/8" Connector
21 100496 1 1/8" Needle Vdve
22 143238 1 1/8" Close Nipple
23 100498 1 3-Way Micro Vave- 24 VAC
24 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
25 153010 2 #6 Star Washer
26 152000 2 #6-32 Hex Nut
27 330987 1 Micro Vave Support Bracket
28 152002 2 1/4-20 Hex Nut
29 153007 2 1/4" Lock Washer
30 100520 1 1/8” N.P.T. Silencer (muffler)

Telephone: (508) 678-9000

Fax: (508) 678-9447



92

ADS-50 Steam Coil Damper Assembly

American Dryer



ADS-50 Steam Coil Damper Assembly

93

Illus. No. Part No. Qty. Description
1 165011 1 ADS-50 Steam Coil Assembly
2 153002 6 5/16” Lock Washer
3 152004 6 5/16-18 Hex Nut
4 152002 4 1/4-20 Hex Nut
5 153007 4 1/4" Lock Washer
6 820321 2 Damper Hinge Assembly
7 803417 1 ADS-50 Steam Damper Assembly
(includesillus. nos. 7, 10, and 11)
8 153007 4 /4" Lock Washer
9 152002 4 1/4-20 Hex Nut
10 115995 36 Steam Damper Gasket (sold by the inch)
1n 102350 1 Steam Damper Gasket (68-1/2" length)
12 151007 1 7/16-20 Stainless Steel Acorn Nut
13 152007 1 7/16-20 Hex Nut
14 100495 1 1-1/16" x 3" Stroke Piston
15 323365 2 Left and Right Piston Support
16 152002 2 1/4-20 Hex Nut
17 153007 2 /4" Lock Washer
18 100472 1 /4" x 1/8” Connector
19 143110 1 1/4” Tubing (sold by the foot)
20 100472 1 /4" x 1/8" Connector
21 100496 1 1/8" Needle Vdve
22 143238 1 1/8" Close Nipple
23 100498 1 3-Way Micro Vave- 24 VAC
24 150002 2 #6-32 x 1" Phillips Round Head Machine Screw
25 153010 2 #6 Star Washer
26 152000 2 #6-32 Hex Nut
27 330987 1 Micro Vave Support Bracket
28 152002 2 1/4-20 Hex Nut
29 153007 2 1/4" Lock Washer
30 100520 1 1/8” N.P.T. Silencer (muffler)

Telephone: (508) 678-9000

Fax: (508) 678-9447



94

ADS-30/ADS50 Seam Coil/Valve Assembly

For Motorized Type and Solenoid Type Models ONLY

)/

\
\%

\\l\f‘] \
VIR

\ N\
\

3 NI 4
MANGZ /1

Large Steam Rack (for high pressure Only)

Large Steam Rack (for low pressure Only)

#10-16 x 1/2" Hex Washer TEK Screw

Large Steam Caoil (for high pressure Only)

Large Steam Cail (for low pressure Only)

1" Closed Nipple (for high pressure Only)

1-1/4" Closed Nipple (for low pressure Only)

1" Motorized Steam Valve (for high pressure Only)
1-1/4" Solenoid Vave - 120 VAC (for low pressure Only)

Illus. No. Part No. Oty. Description
1 803500 1
803501 1
2 150300 6
3 165002 1
165003 1
4 142711 1
142713 1
5 165107 1
165102 1
165103 1

1-1/4" Solenoid Vave - 230 VAC (for low pressure Only)

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



AD-30/AD-50 Outer Top/Back Guard Assemblies

95

/

,\
)
.
~l
—

7\
Vi

Y,

/.

pr=
/

N
/
/

W\
\

\
\
\

\
_—_

MANQ770

[llus. No. Part No. Qty. Description

1 312511 1 Outer Top Assembly (for AD-30 gas models and eectric models Only)
312518 1 Outer Top Assembly (for ADG-50 gas models Only)
312519 1 Outer Top Assembly (for ADE-50 electric models Only)

2 150300 7 #10-16 x 1/2" Hex Washer TEK Screw

3 121101 1 Junction Box Cover ONLY (for gas models and steam models Only)

4 121100 1 Junction Box ONLY (for gas modds and steam models Only)

5 801521 1 Back Guard Assembly

6 152014 3 1/4-20 Free Spin Wash Nut

7 830501 1 8" Damper Replacement (for non-heat reclaimer models Only)

8 103500 4 Leveling Leg

Telephone: (508) 678-9000

Fax: (508) 678-9447



ADG-30/ADG-50 Heat Reclaimer Assembly

96

I

ol m ol

52 B

> 5 < T <
= 2 g3 & 3
°.38 £ 8 &
0L &3S Q_F 0
czps B=vgl8esu
COZ B _FTR3-TR
~xI 0o " cOA; £0

c ood%Lmome Gme
S gL <85S ExRS
2l S80S PSS d
g EBEBgIIxacmExcor
O mS=Sona3l1bbboc<odid

A A A MO A A A NAAA

Qty.

(@]
CIEEEEEFEEEEET
FREEEEEEEEEELE

AaNmswLb~on &39d

Illus. No.

88 Currant Road / Fall River, MA 02720-4781

Damper assembly must be purchased separately.

American Dryer Corporation

*



Relay Board Listing

97

ReLAY BoaRrD

TvYPE ELECTRIC SERVICE P ARt NUMBER

OF HEeAT VoLrace | Puase | WIRE CoNTROL VOLTAGE

SERVICE 120 VoLt 208/230 VoLt
GAS
Globar® Non-Hi/Lo 120 1o 2 137077 or 137150 ---------
Globar® Non-Hi/Lo 208/230 1o 2 | - 137079
Globar® Non-Hi/Lo 208/480 30 3 | - 137079
Globar® Hi/Lo 120 1o 2 137077 or 137150  --—----—--
Globar® Hi/Lo 208/230 1o 2 137077 | @ -
Globar® Hi/Lo 208/480 3@ 3 137077 | @ -
Direct Spark Ignition (DSI) 120 1o 2 137076* | @ -
Direct Spark Ignition (DSI) | 208/230 1o A 137151
Direct Spark Ignition (DSI) | 208/480 39 3 | - 137078
ELECTRIC
208/230 lo 2 | e 137151
208/480 3@ 3 | e 137078*
15 Kw through 30 Kw 208 2 4 137151 | e
380/480 3@ O 137078*
STEAM

Low Pressure 120 1o 2 137151 | -
Low Pressure 208/230 1o 2 | e 137151
Low Pressure 208/480 3@ 3 | e 137078
High Pressure 120 1o 2 137151 | -
High Pressure 208/230 1o A 137151
High Pressure 208/480 30 3 | e 137078

*  May also use Part No. 137151 (Solid State Relay [SSR] Board).

IMPORTANT: Check labd on relay board to verify correct part number.

NOTE: ADC Part No. 137151 (Solid State Relay [ SSR] Board) cannot be used with 3-phase (3g) motors.

Telephone: (508) 678-9000

Fax: (508) 678-9447



98

Microprocessor Coin Acceptors Listing

NOTE: Coin acceptorslisted include optica switch (ADC Part No. 137056).

Single Coin*
ADC Part No. Nation Description
125100 U.S. and Canada 25¢ Optic Coin Acceptor
125127 Canada $1 Canadian Optic Coin Acceptor
125101 United Kingdom 10 New Pence Optic Coin Acceptor
125114 United Kingdom 20 New Pence Optic Coin Acceptor
125115 United Kingdom 1 Pound Optic Coin Acceptor
125106 France 1 French Franc Optic Coin Acceptor
125120 France 2 French Franc Optic Coin Acceptor
125124 France 5 French Franc Optic Coin Acceptor
125109 Denmark 1 Danish Krone Optic Coin Acceptor
125125 Netherlands 25¢ Guilder Optic Coin Acceptor
125108 Audrdia 10¢ Australian Optic Coin Acceptor
125107 Audrdia 20¢ Australian Optic Coin Acceptor
125130 Audrdia $1 Austraian Optic Coin Acceptor
125123 New Zealand 50¢ New Zealand Optic Coin Acceptor
125104 Japan 100 Y en Optic Coin Acceptor
125103 0.882 Token Optic Coin Acceptor
125121 0.800 Token Optic Coin Acceptor
125129 Muller Token Optic Coin Acceptor
125132 Singapore 50¢ Singapore Optic Coin Acceptor
125133 Hong Kong $1 Hong Kong Optic Coin Acceptor
Dual Coin*
125116 U.S. and Canada 10¢/25¢ Dud Optic Coin Acceptor
125128 Canada 25¢/$1 Dua Optic Coin Acceptor
125112 United Kingdom 10/20 Pence Dua Optic Coin Acceptor
125110 United Kingdom 10/50 Pence Dua Optic Coin Acceptor
125111 United Kingdom 20/50 Pence Dual Optic Coin Acceptor
125113 United Kingdom 1£/20 Pence Dud Optic Coin Acceptor
125122 France 2/5 Franc Dua Optic Coin Acceptor
125117 Denmark 1/5 Danish Krone Dua Optic Coin Acceptor
125131 Denmark 5/10 Danish Krone Dua Optic Coin Acceptor
125126 Netherlands 25¢/1 Guilder Dua Optic Coin Acceptor
125118 Singapore 20¢/50¢ Singapore Dua Optic Coin Acceptor
125105 Japan 50/100 Y en Dud Optic Coin Acceptor

*

Consult factory for coin acceptors not listed.

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781



Coin Meter Replacement Parts

99

MANQD773

Illus. No. Part No. Oty.

Description

1 125511
125532
125530
125513
2 125500
125501
125502
125503
125504
125506
125507
125508
125510
3 115515
4 115516

RPRRPRRRPRRPRPRRPRRPRRRERRR

1/60 RPM 120 Volt/60 Hz Meter Motor
1/60 RPM 230 Volt/60 Hz Meter Motor
1/60 RPM 120 Volt/50 Hz Meter Motor
1/30 RPM 230 Volt/50 Hz Meter Motor
2-Point Cam

3-Point Cam

4-Point Cam

5-Point Cam

6-Point Cam

8-Point Cam

9-Point Cam

10-Point Cam

12-Point Cam

Meter Switch “B” with Arm

Meter Switch “A” or “C”

Telephone: (508) 678-9000

Fax: (508) 678-9447



100

ADG-30/ADG-50 Globar® Burner Assembly Specifications

GLoBAR® BURNER ORIFICE LISTING®

LiQuib PrRoPANE

ADC
MobeL DRYER HeaT OTv NATURAL GAs (L.P. Gas
NUMBER ConTrOLS | RECLAIMER
D.M.S. | ParT No.| D.M.S. ParT No.
ADG-30B Computer No 2 ug 140843 #49 140803
ADG-30B Non-Computer No 2 1/8" 140843 #49 140803
ADG-30BH Computer Yes 2 #31 140818 #49 140803
ADG-30BH Non-Computer Yes 2 #31 140818 #49 140803
ADG-50B Computer No 2 #27 140822 #44 140808
ADG-50B Non-Computer No 2 #27 140822 #44 140808
ADG-50BH Computer Yes 2 #30 140819 #48 140804
ADG-50BH Non-Computer Yes 2 #30 140819 #48 140804

* Consault factory for eevations over 2,000 feet.

GLOBAR® BURNER ASSEMBLY LISTING

ADC DRYER HeaT NATURAL GAs L1quib PROPANE
M opEL (L.P.) Gas
ConTrOLS | RECLAIMER | PART NUMBER

NUMBER PART NUMBER
ADG-30B Computer No 808702 808802
ADG-30B Non-Computer No 808702 808802
ADG-30BH Computer Yes 809591 809601
ADG-30BH Non-Computer Yes 809541 809546
ADG-50B Computer No 808703 808803
ADG-50B Non-Computer No 808703 808803
ADG-50BH Computer Yes 809593 809603
ADG-50BH Non-Computer Yes 809542 809547
NOTES 1 Burner assembliesdo not include burner orifices. They must be ordered separately.

2.

Models with computer controls and optional heat reclaimer systems have Hi/Lo computerized gas
valve system.

3. When ordering burner assemblies, specify model number and if computer or non-computer.
GLoBAR® LiQuib ProrANE (L.P.) ConveRsioN KiT LisTING*
ADC MobeL NUMBER DRYER HeAT Liguip PropanE (L.P.) KiT
ConTROLS RECLAIMER P ART NUMBER
ADG-30B Computer No 874012
ADG-30B Non-Computer No 874012
ADG-30BH Computer Yes 874013
ADG-30BH Non-Computer Yes 874012
ADG-50B Computer No 874014
ADG-50B Non-Computer No 874014
ADG-50BH Computer Yes 874016
ADG-50BH Non-Computer Yes 874015
* Consult factory for elevations over 2,000 feet.
American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



ADG-30/ADG-50 Direct Spark Ignition (D) Burner Assembly Specifications 101

DIrRecT SPARK IgNITION (DSI)

BURNER ORIFICE LISTING*

ADC HeaT NATURAL GAS LiQuib PrRoPANE
M oDEL QTy. (L.P)Gas
REcLAIMER
NUMBER D.M.S. | Part No. | DM.S. | ParT No.
ADG-30D No 2 #30 140819 #46 140806
ADG-30DH Yes 2 /8" 140843 #49 140803
ADG-50D No 2 #21 140827 #40 140854
ADG-50DH Yes 2 #26 140823 #43 140809

* Consult factory for elevations over 2,000 feet.

DIRECT SPARK leNITION (DSI)

BURNER ASSEMBLY LISTING

ADC Liouib PRoOPANE
BTU/HR HeaT NATURAL GAS Q
M opEL (L.P.) Gas
RATING | RECLAIMER | PART NUMBER

NuUMBER PART NUMBER
ADG-30D 100,000 No 809631 809632
ADG-30DH 90,000 Yes 809633 809634
ADG-50D 150,000 No 809625 809626
ADG-50DH 130,000 Yes 809624 809624

NOTES 1. Burner assemblies do not include burner orifices. They must be ordered separately.
2. When ordering burner assemblies, specify model number and if computer or non-computer.

DirRecT SPARK IgNiITION (DSI)
LiQuib ProrPANE (L.P.) ConvERsioN KiT LISTING

ADC MobpeL NUMBER

KiT

PART NUMBER

ADG-30D
ADG-30DH
ADG-50D
ADG-50DH

874050
874049
874044
874045

* Consult factory for elevations over 2,000 feet.

Telephone: (508) 678-9000

Fax: (508) 678-9447



102 ADE-30/ADE-50 Electric Oven Component Application Charts
For Models Mfd. as of November 12, 1990

ADE-30
Kw | VoLTace | PHase | WIRE As?!;:w FLevent Oven Wire TeRmmAL Lue g:;TB'G; Oven Rewar R;_‘,E(;:Y
ParT No* [ oty | Kw | Part No. | Qty.| Size| Part No.| Qty.| Part No.| 121011 | cat. No.| Part No. | PART No.
30 208 30 3 815105 6 5 | 120012 | 6 | #6 | 133200 | 7 | 121012 1 FEAG | 131309 | 131811
30 208 30 4 815105 6 5 | 120012 | 6 | #6 | 133200 | 7 | 121012 1 FEAF | 131308 | 131810
30 230 30 3 815305 6 5 | 120013 | 5 | #8 | 133100 | 7 | 121012 1 EEAG | 131307 | 131809
30 416 3 [3or4| 815605 6 5 || 120012 | 3 | #8 || 133100 | 4 | 121010 2 CEAG | 131303 | 131809
30 | 460/480 30 | 3or4 | 815705 6 5 | 120013 ( 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
25 380 30 | 3or4 | 815405 6 5 | 120012 | 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
24 208 30 3 815107 6 4 | 120010 | 5 | #8 | 133100 | 7 | 121012 1 EEAG | 131307 | 131809
24 208 30 4 815107 6 4 120010 5 #8 | 133100 | 7 121012 1 EEAF | 131306 | 131808
24 230 30 3 815307 6 4 | 120011 | 5 | #10| 133000 [ 7 | 121010 1 DEAG | 131305 | 131809
24 416 30 | 3or4 | 815604 6 4 || 120010 | 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
24 | 460/480 30 | 3or4 | 815704 6 4 || 120011 | 3 | #10f 133000 | 4 | 121010 2 BEAG | 131311 | 131809
20 208 1o 2 815005 5 4 120010 | 2 #4 | 133330 | 2 121010 2 GEAG | 131312 | 131811
20 230 1o 2 815205 5 4 120011 | 2 #4 | 133330 | 2 121010 2 FEAG | 131309 | 131811
20 380 30 |3o0r4 | 815404 6 4 | 120010 | 3 | #10 | 133000 | 4 | 121010 2 BEAG | 131311 | 131809
15 208 30 |3o0r4 815101 3 5 | 120012 | 3 | #8 | 133100 | 4 | 121010 2 CEAG | 131303 | 131809
15 208 30 3 815101 3 5 | 120012 3 #8 | 133100 | 4 121010 2 CEAF | 131302 | 131808
15 230 30 3 815301 3 5 | 120013 | 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
ADE-50
Kw | VoLTAGE | PHase | WIRE Ascs)l;/r\fzw ELEMENT Oven Wire Tervina Lue PB/iJ:TBI\?g. Oven Reway RCE;/T_Y
PARTNO* | oy [ kw | Part No.| Qty. | Size| Part No. | Qty. | PatNo. | 121011 | cat No. | Part No. | PART No.
30 208 ") 3 815106 6 5 | 120012 | 6 | #6 | 133200 | 7 | 121010 1 FEAG | 131309 | 131811
30 208 ") 4 815106 6 5 | 120012 | 6 | #6 | 133200 | 7 | 121010 1 FEAF | 131308 | 131810
30 230 3o 3 815306 6 5 | 120013 5 #8 | 133100 | 7 121010 1 EEAG | 131307 | 131809
30 416 3 |[3or4| 815603 6 5 | 120012 | 3 | #8 | 133100 | 4 | 121010 2 CEAG | 131303 | 131809
30 | 460/480 3 |3o0r4| 815703 6 5 | 120013 | 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
25 380 3 | 3o0r4| 815403 6 5 | 120012 | 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
24 208 3o 3 815104 6 4 120010 5 #8 | 133100 | 7 121010 1 EEAG | 131307 | 131809
24 208 K"} 4 815104 6 4 | 120010 | 5 | #8 | 133100 | 7 | 121010 1 EEAF | 131306 | 131808
24 230 K"} 3 815304 6 4 | 120011 | 5 | #10( 133000 | 7 | 121010 1 DEAG | 131305 | 131809
24 416 3 | 3o0r4| 815602 6 4 | 120010 | 3 | #8 | 133100 | 4 | 121010 2 BEAG | 131311 | 131809
24 460/480 30 3or4 815702 6 4 120011 | 3 | #10 | 133000 | 4 121010 2 BEAG 131311 | 131809
20 208 1o 2 815003 5 4 120010 | 2 #4 | 133300 | 2 121012 2 GEAG | 131312 | 131811
20 230 1o 2 815203 5 4 | 120011 | 2 | #4 | 133300 | 2 | 121012 2 FEAG | 131309 | 131811
20 380 3 | 3o0r4| 815402 6 4 | 120010 | 3 | #10 | 133000 | 4 | 121010 2 BEAG | 131311 | 131809

*  Oven Assembly Completedoes not include Oven Relay (contactor). Thisitem must be ordered separately.
When ordering Oven Assembly Complete, specify 3 or 4 wire when applicable as well as if dryer has
microprocessor controller (computer) or non-microprocessor controls.

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



ADE-30/ADE-50 Electric Oven Component Application Charts 103
For Models Mfd. prior to November 12, 1990

ADE-30
Oven ELEMENT Oven WIRE TermiNAL Luc | Bus Bar OVEN RELAY ReLAY
Kw [ VoLTAGe | PHAsE | WIRE | ASSEMBLY PART No. Co
PART No* | ty. | Kw | Part No. | Qty. | Size| Part No. | Qty. | Part No. | 121011 | cat. No.| Part No. | PART No.
30 208 30 3 815105 6 5 120012 | 6 #6 | 133200 | 7 121012 1 DEAG | 131305 | 131809
30 208 39 4 815105 6 5 120012 | 6 #6 | 133200 | 7 121012 1 DEAF | 131304 | 131808
30 230 30 3 815305 6 5 120013 | 5 #38 | 133100 | 7 121012 1 CEAG | 131303 | 131809
30 416 30 3or4 815605 6 5 120012 | 3 #3 | 133100 | 4 121010 2 CEAG | 131303 | 131809
30 | 460/480 30 3or4 815705 6 5 120013 | 3 #3 | 133100 | 4 121010 2 BEAG 131311 | 131809
25 380 30 3or4 815405 6 5 120012 | 3 #8 | 133100 | 4 121010 2 BEAG 131311 | 131809
24 208 30 3 815107 6 4 120010 | 5 #8 | 133100 | 7 121012 1 CEAG | 131303 | 131809
24 208 30 4 815107 6 4 120010 | 5 #8 | 133100 | 7 121012 1 CEAF | 131302 | 131808
24 230 39 3 815307 6 4 120011 | 5 | #10| 133000 [ 7 121010 1 BEAG 131311 | 131809
24 416 30 3or4 815604 6 4 120010 | 3 #3 | 133100 | 4 121010 2 BEAG 131311 | 131809
24 460/480 30 3or4 815704 6 4 120011 | 3 | #10 | 133000 | 4 121010 2 BEAG 131311 | 131809
20 208 1o 2 815005 5 4 120010 2 #4 | 133330 2 121010 2 GEAG 131312 | 131811
20 230 1o 2 815205 5 4 120011 2 #4 | 133330 2 121010 2 FEAG 131309 | 131811
20 380 39 3or4 815404 6 4 120010 | 3 | #10 | 133000 | 4 121010 2 BEAG 131311 | 131809
15 208 39 3 815101 3 5 120012 | 3 #3 | 133100 | 4 121010 2 CEAG | 131303 | 131809
15 208 30 4 815101 3 5 120012 | 3 #3 | 133100 | 4 121010 2 CEAF | 131302 | 131808
15 230 30 3 815301 3 5 120013 | 3 #3 | 133100 | 4 121010 2 BEAG 131311 | 131809
ADE-50
Oven ELEMENT Oven WIRe TerminaL Lug | Bus BaAr Oven RELAY ReLay
Kw | VoLTAGE | PHAsE | WIRE | AssemBLY ParT No. CoiL

PaRT No.* | oy, | Kw | Part No. | Qty. | Size | Part No. | Qty. | Part No.| 121011 [ cat. No. | Part No. | PART No.

30 208 K] 3 815106 6 5 | 120012 6 #6 | 133200 7 121010 1 FEAG | 131305 | 131809
30 208 k") 4 815106 6 5 | 120012 6 #6 | 133200 7 121010 1 FEAF | 131304 | 131808
30 230 k") 3 815306 6 5 | 120013 5 #3 | 133100 7 121010 1 EEAG 131303 | 131809
30 416 3o 3or4 815603 6 5 | 120012 3 #8 | 133100 | 4 121010 - CEAG | 131303 | 131809
30 | 460/480 K] 3or4 815703 6 5 | 120013 3 #8 | 133100 | 4 121010 - BEAG | 131311 | 131809
25 380 K] 3or4 815403 6 5 | 120012 3 #3 | 133100 | 4 121010 - BEAG | 131311 | 131809
24 208 k") 3 815104 6 4 | 120010 5 #3 | 133100 7 121010 1 EEAG 131303 | 131809
24 208 3 4 815104 6 4 120010 5 #8 | 133100 7 121010 1 EEAF 131302 131809
24 230 3o 3 815304 6 4 120011 5 | #10 | 133000 7 121010 1 BEAG 131311 | 131809
24 416 K] 3or4 815602 6 4 | 120010 3 #3 | 133100 | 4 121010 - BEAG | 131311 | 131809
24 460/480 k") 3or4 815702 6 4 120011 3 | #10 | 133000 | 4 121010 - BEAG | 131311 | 131809
20 208 1o 2 815003 5 4 120010 2 #4 | 133300 2 121012 - GEAG | 131312 131811
20 230 1o 2 815203 5 4 120011 2 #4 | 133300 2 121012 - FEAG 131309 | 131811
20 380 K] 3or4 815402 6 4 | 120010 3 | #10 | 133000 | 4 121010 - BEAG | 131311 | 131809

*  Oven Assembly Completedoes not include Oven Relay (contactor). Thisitem must be ordered separately.
When ordering Oven Assembly Complete, specify 3 or 4 wire when applicable as well as if dryer has
microprocessor controller (computer) or non-microprocessor controls.

Telephone: (508) 678-9000 Fax: (508) 678-9447




104 Additional Parts Available

Part No. Description

112039 “Black/White/Green Ground” Label

112090 “Phase 4 OPL Program Location Summary” Label
112280 “Clean Lint Screen” Label

112530 “Coin Program Location Summary” Label

112531 “Phase 3 OPL Program Location Summary” Label
114001 “CAUTION - Exhaust/Lint Screen” Label

114006 “WARNING - Fire Hazards’ Label

120100 3/8” Straight (BX) Connector

120200 3/8” x 90° (BX) Connector

120300 3/8” x 45° (BX) Connector

120400 3/8” Red Jacket (BX) Insulator

120500 3/8” Jffy Clip (BX retainer clip)

120600 3/8" Greenfield (BX)

120707 2-Pogition Termind Strip

120708 3-Pogition Termind Strip

120800 1/4” In-Line Connector

120802 Red Butt Connector

120002 #74B Wire Nut

120903 Closed End Connector

121014 1/4” Insulated (female) Terminal

121026 Tab Receptacle Combination

121499 5-1/2" Harness Tie

121500 7" Haness Tie

121503 Harness Tie Mounting Clip

122804 Manometer (hydro gauge) For Measuring Gas Pressure
404500 Almond Brush-In-Cap Bottle Touch-Up Paint
404502 White Brush-In-Cap Bottle Touch-Up Paint
404506 Almond “B” Brush-In-Cap Bottle Touch-Up Paint
404507 Cornflower Blue Brush-In-Cap Bottle Touch-Up Paint
880200 Electrica Termind (assortment) Kit

American Dryer Corporation 88 Currant Road / Fall River, MA 02720-4781



ADC 450096  1- 01/28/92-100 2- 05/07/92-200  3- 10/19/92-200
4* 03/21/94-100 5- 01/24/95-200  6* 05/28/97-200
7* 12/27/00-25




